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Laboratory Information

We, DEKRA Testing and Certification Co., Ltd., are an independent RF consultancy
that was established the whole facility in our laboratories. The test facility has been
accredited/accepted (audited or listed) by the following related bodies in compliance with
ISO 17025 specified testing scopes:

Taiwan R.O.C. . TAF, Accreditation Number: 3024

USA . FCC, Registration Number: 834100

IC, Submission No: 181665 /
IC Registration Number: 22397-1 / 22397-2

Canada

The related certificate for our laboratories about the test site and management system can be downloaded
from DEKRA Testing and Certification Co., Ltd. Web Site:
http://www.dekra.com.tw/english/about/certificates.aspx?bval=5

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be founded in
our Web site : http://www.dekra.com.tw/index _en.aspx

If you have any comments, Please don’t hesitate to contact us. Our contact information is as below:

Hsin Chu Laboratory :
No. 75-2, 3rd Lin, WangYe Keng, Yonghxing Tsuen, Qionglin Shiang, Hsinchu County 307, Taiwan (R.O.C.)
TEL:+886-3-592-8858 / FAX:+886-3-592-8859 E-Mail : info.tw@dekra.com
No0.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061, Taiwan
No0.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061, Taiwan
TEL: +886-3-582-8001 / FAX: +886-3-582-8958 E-Mail : info.tw@dekra.com

Lin Kou Laboratory :
No. 5-22, Ruishukeng, Linkou Dist., New Taipei City 24451, Taiwan (R.O.C.)
TEL : +886-2-8601-3788 / FAX : +886-2-8601-3789 E-Mail : info.tw@dekra.com
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1. General Information

1.1. EUT Description

Product Name Module
Model No. AR7582
Trade Name AirPrime

GSM 850: 824.2-848.8 MHz

GSM 1900: 1850.2-1909.8 MHz
WCDMA Band 2: 1852.4-1907.6 MHz
WCDMA Band 4: 1712.4-1752.6 MHz
WCDMA Band 5: 826.4-846.6 MHz

Tx Frequency Range/

Channel number

GSM 850: 869.2-893.8 MHz

GSM 1900: 1930.2-1989.8 MHz
WCDMA Band 2: 1932.4-1987.6 MHz
WCDMA Band 4: 2112.4-2152.6 MHz
WCDMA Band 5: 871.4-891.6 MHz

Rx Frequency Range/

Channel number

Type of Modulation GPRS: GMSK; EGPRS: GMSK / 8PSK
WCDMA: QPSK (Uplink); HSDPA: QPSK (Uplink)
HW Version V1.0
SW Version SWI9X28A 00.04.03.00.
IMEI No. 35872907

Antenna Information

Product Name/Model No.

Pulse Electronics, Inc./SPDA24700/2700

Antenna Type

Dipole Antenna

Antenna Gain

2 dBi

Note:

This Module included GSM 850, DCS 1900, WCDMA Band 2, WCDMA Band 4 and
WCDMA Band 5 transmitting and receiving function.
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1.2. Mode of Operation

DEKRA has verified the construction and function in typical operation. All the test modes were
carried out with the EUT in normal operation, which was shown in this test report and defined as:

Test Mode

Mode 1: GPRS 850_Link

Mode 2: GPRS 1900_Link

Mode 3: EGPRS 850_Link

Mode 4: EGPRS 1900_Link

Mode 5: WCDMA Band 5_Link

Mode 6: WCDMA Band 5_HSUPA_Link
Mode 7: WCDMA Band 5_HSDPA_Link
Mode 8: WCDMA Band 2_Link

Mode 9: WCDMA Band 2_HSUPA_Link
Mode 10: WCDMA Band 2_HSDPA_Link
Mode 11: WCDMA Band4_Link

Mode 12: WCDMA Band4_HSUPA_Link
Mode 13: WCDMA Band4_HSDPA_Link

Note:

1. Regards to the frequency band operation: the lowest, middle and highest frequency of channel
were selected to perform the test, then shown on this report.

2. The maximum power level of GSM or GPRS mode for GMSK link, EDGE mode for 8PSK link,
(The maximum power of GPRS and EGPRS of all multi-slot modes are GPRS-1slot and EGP
RS-1slot.) RMC 12.2Kbps Mode for WCDMA band 5 & 2 & 4, only these modes were used for
all tests.
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1.3. Tested System Details

The types for all equipments, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Product Manufacturer Model No. Serial No. Power Cord
1 |Horn ELECTRO METRICS |[EM-6961 103326 -
2 |Base Station Simulator|JRC NJZ-2000 ET00477 -

1.4. Configuration of Tested System

Connection Diagram
EUT
Base Station
Horn A Simulator
(1 2)
Signal Cable Type Signal cable Description
A |RF Cable Shielded, 2m.

1.5. EUT Exercise Software

Setup the EUT and simulators as shown on 1.7.

Turn on the power of all equipment. Horn link with base station.

The EUT link with base station and it will continue receive the signal from WCDMA function.

AW IN|[-

Repeat the above procedure.
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2. Technical Test

2.1. Summary of Test Result

[X] No deviations from the test standards
[ ] Deviations from the test standards as below description:

For GPRS850/EGPRS850/WCDMA Band5
(FCC Part 22 Subpart H, Industry Canada RSS-132, Issue 3, Industry Canada RSS-GEN )

Performed Item FCC Rule IC Rule Limit Result
§2.1033 §5.4
Maximum Output Power §2.1046 <7 Watts Pass
§22.913
Equivalent Isotropic 22.913 5.4
a P S S <7 Watts Pass
Radiated Power
Modulation characteristics §2.1047 §5.2 N/A Pass
Occupied Bandwidth §2.1049 RSS-GEN §4.2 N/A Pass
Conducted Band Edge Emissions §22.917 §5.5 <-13dBm Pass
Field Strength of §2.1053 §5.5
<-13dBm Pass
Spurious Radiation §§22.917
Frequency Stability Under §2.1055 §5.3
< 2.5 ppm Pass

Temperature & Voltage Variations |§22.335
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For GPRS1900/EGPRS1900/WCDMA Band2
(FCC Part 24 Subpart E, Industry Canada RSS-133, Issue 6, Industry Canada RSS-GEN )

Performed Item FCC Rule IC Rule Limit Result
§2.1033 §6.4
Maximum Output Power §2.1046 < 2 Watts Pass
§24.232
Equivalent Isotropic §24.232 §6,4 < 2 Watts
Pass

Radiated Power

Modulation characteristics §2.1047 §6.2 N/A Pass
Occupied Bandwidth §2.1049 RSS-GEN §4.2 N/A Pass
o §27.238 §6.5 <-13dBm
Conducted Band Edge Emissions Pass
Field Strength of §2.1053 §6.5 <-13dBm b
ass

Spurious Radiation §24.238
Frequency Stability Under §2.1055 §6.3

< 2.5 ppm Pass

Temperature & Voltage Variations |§24.235
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For WCDMA Band4
(FCC CFR Title 47 Part 27 Subpart M, Industry Canada RSS-139, Issue 3, Industry Canada

RSS-GEN )
Performed Item FCC Rule IC Rule Limit Result
FCC PART 2.1046 and < 2.0 Watts
Maximum Output Power RSS -139 §6.5 Pass
PART 27.50(h)(2) EIRP
Equivalent Isotropic PART 27.50(h)(2) < 2.0 Watts
RSS -139 §6.5 Pass
Radiated Power EIRP
FCC PART 2.1049 and
Occupied Bandwidth RSS - Gen §6.6 N/A Pass
PART 27.53(1)(6)
FCC PART 2.1051 and
Conducted Band Edge Emissions RSS - 139 §6.6 <-13dBm Pass
PART 27.53(1)(4)(6)
Field Strength of FCC PART 2.1051 and
RSS - 139 §6.6 <-25dBm Pass
Spurious Radiation PART 27.53(1)(4)(6)
Frequency Stability Under FCC PART 2.1055(a)(1)
RSS -139 §6.4 < 2.5 ppm Pass
Temperature & Voltage Variations |and PART 27.54

Page: 12 of 156



Report No.: 1720509R-HPUSP49Vv00

D DEKRA

2.2. Test Environment

Items Required (IEC 68-1) Actual
Temperature (°C) 15-35 23
Humidity (%RH) 25-75 52
Barometric pressure (mbar) 860-1060 950-1000
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3. Maximum Output Power and Effective Isotropic Radiated Power Measurement

3.1. Test Equipment

Peak Conducted Output Power / SR10-H

Instrument Manufacturer |Type No. Serial No  |Cali. Due Date
High Speed Peak Power Anritsu ML2496A 1602004 2018/01/19
Meter Dual Input
Multisystem UE Tester Japan radio |NJZ-2000 ETO00477 |2017/09/19
Directional coupler Agilent 778D 20402 2017/10/06
Peak Radiated Output Power / CB4-H
Instrument Manufacturer |Type No. Serial No  |Cali. Due Date
Bilog Antenna Schaffner CBL6112B 2891 2017/08/14
Horn Antenna Schwarzbeck |BBHA 9120 D312 2017/10/25
Pre-Amplifier EMCI EMCO0031835 980233 2018/02/02
Pre-Amplifier Schwarzbeck |DBL-1840N506 013 2017/09/29
Pre-Amplifier Miteq JS41-001040000-58-5P (1573954 2017/10/04
Horn Antenna Schwarzbeck |BBHA 9170 203 2017/08/28
Signal & Spectrum Analyzer |R&S FSV40 101049 2018/01/05
3.2. Test Setup
Conducted Power Measurement:
| CMU200

EUT

Directional coupler

Spectrum
Analyzer
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Radiated Power Measurement:

2=l JEUT
80 em
(Turntable)

b GroundPlane

.................................. ..
T |
Imtogm (Antenna Tower)
l Antenna || pre-amplifier

Spectrum Analyzer —:],‘:‘{— EED m_

3.3. Test Procedure

For Conducted Power Measurement:

a) The RF output of the transmitter was connected to base station simulator.

b) The RF output of EUT was connected to the spectrum analyzer by RF cable and

attenuator. The path loss was compensated to the results for each measurement..

c) Set EUT at maximum average power by base station simulator.

d) Measure lowest, middle, and highest channels for each bandwidth and different

modulation.
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3.4.

For Effective Isotropic Radiated Power Measurement:

Radiated Power Measurement:

The EUT shall be placed at the specified height on a support, and in the position closest
to normal use as declared by provider.

The test antenna shall be oriented initially for vertical polarization and shall be chosen to
correspond to the frequency of the transmitter

The output of the test antenna shall be connected to the measuring receiver.

The transmitter shall be switched on and the measuring receiver shall be tuned to the
frequency of the transmitter under test.

The test antenna shall be raised and lowered through the specified range of height until a
maximum signal level is detected by the measuring receiver.

The transmitter shall then be rotated through 360° in the horizontal plane, until the
maximum signal level is detected by the measuring receiver.

The test antenna shall be raised and lowered again through the specified range of height
until a maximum signal level is detected by the measuring receiver.

The maximum signal level detected by the measuring receiver shall be noted.

The transmitter shall be replaced by a substitution antenna.

The substitution antenna shall be orientated for vertical polarization and the length of the
substitution antenna shall be adjusted to correspond to the frequency of the transmitter.
The substitution antenna shall be connected to a calibrated signal generator.

If necessary, the input attenuator setting of the measuring receiver shall be adjusted in
order to increase the sensitivity of the measuring receiver.

m) The test antenna shall be raised and lowered through the specified range of height to

n)

q)

ensure that the maximum signal is received.

The input signal to the substitution antenna shall be adjusted to the level that produces a
level detected by the measuring receiver, that is equal to the level noted while the
transmitter radiated power was measured, corrected for the change of input attenuator
setting of the measuring receiver.

The measurement shall be repeated with the test antenna and the substitution antenna
orientated for horizontal polarization.

The measure of the effective radiated power is the larger of the two levels recorded at the
input to the substitution antenna, corrected for gain of the substitution antenna if
necessary.

Test site anechoic chamber refer to ANSI C63.4: 2009.

Uncertainty

The measurement uncertainty is defined as for Conducted Power Measurement + 1.2 dB, for

Radiated Power Measurement + 3.2 dB

Page: 16 of 156



Report No.: 1720509R-HPUSP49Vv00

D DEKRA

3.5. Test Result

Product Module

Test Item |Maximum Output Power

Date of Test|2017/03/20 Test Site SR10-H
GPRS/EGPRS
Frequency ) Conducted Power
Band Channel No. Modulation
(MHz) (dBm)
128 824.2 GMSK 33.71
GPRS850 190 836.6 GMSK 33.98
251 848.8 GMSK 34.04
512 1850.2 GMSK 30.23
GPRS1900 661 1880.0 GMSK 30.04
810 1909.8 GMSK 30.28
128 824.2 8PSK 27.01
EGPRS850 190 836.6 8PSK 2717
251 848.8 8PSK 27.11
512 1850.2 8PSK 25.12
EGPRS1900 661 1880.0 8PSK 24.94
810 1909.8 8PSK 24.91

Note: The maximum PAR for GPRS1900 is 8.5dB less than 13 dB, and the maximum PAR
for EGPRS1900 is 8.4dB less than 13 dB.
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WCDMA/HSUPA/HSDPA
Band V (850MHz) Channel
Mode Conducted Power (dBm) MPR
4132 4182 4233
WCDMA 24.45 24.58 24.52 N/A
HSUPA 22.82 22.85 22.84 0.0
HSDPA 23.38 23.42 23.46 0
Note: All conducted measurements are based on a RMS detector.
Band Il (1900MHz) Channel
Mode Conducted Power (dBm) MPR
9262 9400 9538
WCDMA 23.44 23.14 23.23 N/A
HSUPA 21.83 21.56 21.61 0.0
HSDPA 22.33 22.12 22.19 0
Note: The maximum PAR for WCDMA Band Il is 8.2dB less than 13 dB.
Band IV (2100MHz) Channel
Mode Conducted Power (dBm) MPR
1312 1413 1513
WCDMA 23.06 23.22 23.10 N/A
HSUPA 21.61 21.56 21.51 0.0
HSDPA 22.06 22.11 22.03 0
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Product Module
Test Item Effective Isotropic Radiated Power
Date of Test 2017/03/10 Test Site CB4-H
Radiated Power EIRP/ERP
) Freq. EIRP
Band Modulation H/V
(MHZz) (dBm)
824.2 34.156 H
836.6 33.137 H
848.8 32.633 H
GPRS850 GMSK
824.2 32.09 \Y
836.6 30.506 V
848.8 30.536 V
1850.2 28.197 H
1880.0 26.826 H
1909.8 25.971 H
GPRS1900 GMSK
1850.2 30.673 V
1880.0 26.792 V
1909.8 29.949 \Y
824 .2 32.584 H
836.6 31.762 H
848.8 31.122 H
EGPRS850 8PSK
824 .2 30.432 V
836.6 29.101 \Y
848.8 29.233 \Y/
1850.2 26.92 H
1880.0 25.656 H
1909.8 25.169 H
EGPRS1900 8PSK
1850.2 28.311 vV
1880.0 28.97 \Y/
1909.8 30.289 V
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Radiated Power EIRP/ERP
Freq. EIRP
Band Modulation H/V
(MHz) (dBm)
826.4 28.869 H
836.6 28.732 H
846.6 28.26 H
WCDMA Band 5 QPSK
826.4 27.343 V
836.6 25.939 V
846.6 25.645 V
826.4 29.479 H
836.6 28.66 H
846.6 29.855 H
HSUPA Band 5 QPSK
826.4 27.308 V
836.6 26.4 \/
846.6 27.35 V
826.4 28.253 H
836.6 27.957 H
846.6 28.5 H
HSDPA Band 5 QPSK
826.4 26.078 V
836.6 25.201 V
846.6 25.804 vV

Page: 20 of 156



Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Radiated Power EIRP/ERP
Freq. EIRP
Band Modulation H/V
(MHz) (dBm)
1852.4 21.614 H
1880.0 19.382 H
1907.6 18.339 H
WCDMA Band 2 QPSK
1852.4 25.268 V
1880.0 24.349 V
1907.6 24.337 V
1852.4 23.322 H
1880.0 21.066 H
1907.6 19.957 H
HSUPA Band 2 QPSK
1852.4 27.349 V
1880.0 25.128 V
1907.6 25.317 V
1852.4 19.728 H
1880.0 19.445 H
1907.6 18.235 H
HSDPA Band 2 QPSK
1852.4 25.158 \Y
1880.0 23.504 V
1907.6 23.686 vV
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Radiated Power EIRP/ERP
Freq. EIRP
Band Modulation H/V
(MHz) (dBm)
1712.4 23.24 H
1732.6 22.672 H
1752.6 22.332 H
WCDMA Band 4 QPSK
1712.4 26.184 V
1732.6 25.501 vV
1752.6 25.862 V
1712.4 23.98 H
1732.6 24.048 H
1752.6 23.52 H
HSUPA Band 4 QPSK
1712.4 27.287 V
1732.6 26.722 V
1752.6 26.779 V
1712.4 22.557 H
1732.6 22.243 H
1752.6 21.788 H
HSDPA Band 4 QPSK
1712.4 25.907 \Y
1732.6 25.222 V
1752.6 25.355 vV
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4. Modulation Characteristic

4.1. Test Equipment

Modulation Characteristic / SR10-H

Instrument Manufacturer |Type No. Serial No Cal. Due Date
Signal & Spectrum R&S FSVA40 101455 2017/111/27
Analyzer
Multisystem UE Tester  |Japan radio |[NJZ-2000 ET00477 2017/09/19
Directional coupler Agilent 778D 20402 2017/10/06
4.2. Test Setup
| CMU200
Directional coupler
——L{] L
EUT
Spectrum
Analyzer

4.3. Uncertainty

The measurement uncertainty is defined as 0.1%

4.4. Test Result

The modulation of GSM/WCDMA was verified and confirmed compliance with requirement.
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5. Occupied Bandwidth
5.1. Test Equipment

Occupied Bandwidth / SR10-H

Instrument Manufacturer |Type No. Serial No Cali. Due Date
Signal & Spectrum Analyzer |R&S FSVA40 101455 2017/11/27
Multisystem UE Tester Japan radio NJZ-2000 |ET00477 2017/09/19
Directional coupler Agilent 778D 20402 2017/10/06
5.2. Test Setup
| CMU200

Directional coupler

EUT

5.3. Test Procedure

Spectrum
Analyzer

1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and

attenuator. The path loss was compensated to the results for each measurement.
3. The 99% occupied bandwidth and 26 dB bandwidth of the low & middle & high channel for

the highest RF powers were measured.

5.4. Uncertainty

The measurement uncertainty is defined as + 10 Hz
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5.5. Test Result

Product Module
Test Item Occupied Bandwidth
Test Mode Mode 1: GPRS 850_Link
Date of Test 2017/03/10 Test Site SR10-H
Frequency -26dB Occupied 99% Occupied
Channel No.
(MHz) Bandwidth (MHz) Bandwidth (MHz)
128 824.20 0.313 0.244
190 836.60 0.313 0.241
251 848.80 0.315 0.243
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Figure Channel 128 (824.20MHz) (-26dB BW)

Spectrum | In%:[ I
Ref Level 39.00 dem  Offset 29.00 dB & RBW 3 kHz
| Att 20dB SWT 32.1ms @ ¥YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 27.01 dBm
30 dBm 1 836.6143750 MHz
MM ndB 26.00 dB
By 312.928000000 kHz
. 2
20 dem )NIJ“" '&;ﬁ:‘tur 2673.5
10 dBm )
T‘Fﬂ ‘l\%2
0 dBm "M
-10 dBm MNW w
-20 dBm ﬂ VLR'
-30 dBm
-40 dBmpff ‘e
-50 dBm
CF 836.6 MHz 32001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 836.614375 MHz 27.01 dBm nde down 312,928 kHz
T1 1 836.443536 MHz 1.03 dBem ndg 26.00 dB
T2 1 836.756464 MHz 1.02 dBm Q factor 26735

[ j

Date:9MAR 2017 210633

Figure Channel 128 (824.20MHz) (99% BW)

Spectrum | IE%-:[ |
Ref Level 39.00 dBm  Offset 29.00 dB @ RBW 3 kHz
j& Att 20dB SWT 11.2 ms @ VBW 3 kHz Mode Swesp
@ 1Pk Max
M1[1] 28.06 dBm
30 dBm M1 824.1826000 MHz
chc Bw 243.775622438 kHz
20 dBm :Tlfﬂ, W oo
10 dBm / ‘\I\
0dBem /( .\
-10 dém ﬂmw 1mq,,r"cn_%\
-20 dBm / \\..
-30 dBm VMVJNJ "\MM
-40_gp et Webpnptr——
-50 dBm
CF 824.2 MHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function Function Result |
M1 1 824.1826 MHz 28.06 dBm
T1 1 824078512 MHz 14,22 dBm Ococ Bw 243.775622438 kHz
T2 1 824,322288 MHz 13.13 dBm

[ j

Date:9MAR 2017 202927
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 190 (836.60MHz) (-26dB BW)

Spectrum | In%:[ I

Ref Level 39.00 dem  Offset 29.00 dB & RBW 3 kHz

j& Att 20dB SWT 32.1ms @ ¥YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 27.01 dBm
20 dBm [11 836.6143750 MHz
MM ndB 26.00 dB
B 312.928000000 kHz
20 dm )NIJ“" "'&;ﬁ;tur 2673.5

10 dBm
W N
0 dem "M

o i "
7 2

-30 dBm
-40 dBmpff e
-50 dBm
CF 836.6 MHz 32001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 836.614375 MHz 27.01 dBm nde down 312,928 kHz
T1 1 836.443536 MHz 1.03 dBem ndg 26.00 dB
T2 1 836.756464 MHz 1.02 dBm Q factor 26735
( i ] (TR

Date:9MAR 2017 210633

Figure Channel 190 (836.60MHZz) (99% BW)

Spectrum | In%:[ I

Ref Level 39.00 dBm  Offset 29.00 dB @ RBW 3 kHz
| Att 20dB SWT 11.2 ms & VBW 3 kHz Mode Sweep
@ 1Pk Max

M1[1] 28.24 dBm
M1 836.5860000 MHz

30 dBm

J{MWWU\ Occ Bw 241.475852415 kHz
20 dBm TY];J'W "HL\L&?
10 dBm “JW v\m
0 dem ﬁ, }“H‘
-10 dBm
20 dBm JJ ]'\L

-30 dBm }MV Hmm
Al X

;WW ) TESy

-50 dBm
CF 836.6 MHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function Function Result |
M1 1 836,586 MHz 28.24 dBm
T1 1 836.478912 MHz 13.00 dBm Ococ Bw 241.475852415 kHz
T2 1 836.720388 MHz 12,82 dBm
( ) | (I Y™

Date:9MAR 2017 2044239
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channe

| 251 (848.80MHz) (-26dB BW)

Spectrum | IE%[ I
Ref Level 39.00 dém Offset 29.00 dB & RBW 3 kHz
| Att 20dB SWT 32.1ms @ ¥YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 27.64 dBm
30 dBm 11 848.7871880 MHz
M ndB 26.00 dB
A By 314.334000000 kHz
20 dBm }MW’” %‘ﬁ:‘jm oo ne
10 dBm
0 dem /J \
-10 dBm
-20 dBm JJW ,‘u\\“
e h‘,w\'vvw
o et
-50 dBm
CF 848.8 MHz 32001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | ¥-value Y-value |  Function | Function Result |
M1 1 848.787188 MHz 27.64 dBm ndB down 314.334 kHz
T1 1 848.64288 MHz 1.66 dBm ndg 26.00 dB
T2 1 848.957214 MHz 1.63 dBm Q factor 2700.3

[ J1

Date:9MAR 2017 210742

Figure Channel 251 (848.80MHz) (99% BW)

Spectrum |

(=)

Ref Level 39.00 dBm
| Att 20 dB

Offset 29.00 dB &
SWT 11.2ms @

RBW 3 kHz

¥YBW 3 kHz Mode Sweep

@ 1Pk Max

30 dBm

27.41 dBm
848.7987000 MHz

M1[1]
I+

20 dBm

Occ Bw 242.575742426 kHz

2L

Wi

10 dBm

e

0 dBm

™

-10 dBm

\

-20 dBm

"

-30 dBm

L

)

Mo,

-40 dB Myt
v

-50 dBm

CF 848.8 MHz

10001 pts Span 1.0 MHz

Marker
X-value

Y-value Function Function Result

Type | Ref | Trc |
M1 1
T1
T2

848.7987 MHz
848.673412 MHz
848.9209358 MHz

1
1

27.41 dBm
13.08 dBm
13,54 dBm

Occ Buw 242 575742426 kHz

[ j
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D DEKRA

Report No.: 1720509R-HPUSP49Vv00

Product Module
Test Item Occupied Bandwidth
Test Mode Mode 2: GPRS 1900_Link
Date of Test 2017/03/10 Test Site SR10-H
Frequency -26dB Occupied 99% Occupied
Channel No.
(MHz) Bandwidth (MHz) Bandwidth (MHz)
512 1850.20 0.312 0.240
661 1880.00 0.313 0.244
810 1909.80 0.314 0.244
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 512 (1850.20MHz) (-26dB BW)

Spectrum | IE%[ I
Ref Level 40,00 dém  Offset 30.00 dB & RBW 3 kHz
| Att 20 dB SWT 11.2 ms & VBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 25.08 dBm
1.8501709000 GHz
30 dem e ndB 26.00 dB
A/'Iﬂ“ I Bw 311.770000000 kHz
20 dBm W PYTaq factor 5934.4
10 dBm M‘/ \v‘-
! iy
0 dem ;{ \1\
-10 dBm \,'( M
-20 dBm jﬁﬂﬁw M\M\\
-30 dBm a
-40 dBm MuM Mﬁv W
-50 dBm
CF 1.8502 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | ¥-value Y-value |  Function | Function Result |
1 1 1.8501709 GHz 25.08 dBm nde down 311.77 kHz
T1 1 1.85004432 GHz -0.97 dBm ndg 26.00 dB
TZ 1 1.85035608 GHz -0.87 dBm Q factor £934.4

[ J1

] (T ™
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Figure Channel 512 (1850.20MHz) (99% BW)

Spectrum |

(=)

Ref Level 40.00 dBm

j& Att 20 dB SWT

Offset 30.00 dB & RBW 3 kHz
11.2 ms @ YBW 3 kHz

Mode Sweep

@ 1Pk Max

30 dBm

21.71dBm
1.8501800000 GHz

M1[1]

Occ Bw 239.676032397 kHz

20 dBm

10 dBm

T1
o

0 dem

-10 dBm

-20 dBm

-30 dBm

e

M“‘mm

o

-50 dBm

e —

CF 1.8502 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | ¥-value Y-value | Function Function Result |
M1 1 1.85018 GHz 21.71 dBm
T1 1 1.850082212 GHz 7.12 dBm Occ Bw 239.676032397 kHz
T2 1 1.850321888 GHz 5.14 dBm

[ J1

| (T

Date:9MAR 2017 224337
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 661 (1880.00MHz) (-26dB BW)

Spectrum | IE%[ I
Ref Level 40,00 dém  Offset 30.00 dB & RBW 3 kHz
| Att 20 dB SWT 11.2 ms @ VBW 3 kHz Mode Sweap
@ 1Pk Max
M1[1] 25.00 dBm
1.8799869000 GHz
30 dem foit ndB 26.00 dB
M Bw 312.870000000 kHz
20 dem r(a/"v Mﬂ"d\g‘factur 6008.9
10 dBm ’Nf e
o e
0 dem J)J' T\
-10 dBm w’. \\‘
. fﬂ""" %W
-30 dBm M
-40 dErm—plpe el ‘,w
-50 dBm
CF 1.88 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | ¥-value Y-value |  Function | Function Result |
M1 1 1.8799869 GHz 25.00 dBm ndB down 312.87 kHz
T1 1 1.87984482 GHz -1.01 dBm ndg 26.00 dB
T2 1 1.88015768 GHz -1.05 dBm Q factor 6008.9

[ J1

] (T

Date:9MAR 2017 224743

Spectrum |

Figure Channel 661 (1880.00MHz) (99% BW)

(=)

Ref Level 40.00 dBm
j@ Att 20 dB

Offset 30.00 dB & RBW 3 kHz
SWT 11.2 ms @ ¥YBW 3 kHz

Mode Sweep

@ 1Pk Max

24.63 dBm
1.8800388000 GHz

M1[1]

30 dBm

[ES Occ Bw 244.475552445 kHz

AL

20 dBm

®

YW\‘»\’T&

10 dBm

\"‘u\‘

0 dBm

N

-10 dBm

N,

-20 dBm

-30 dBm

o]

M,

o]

A o

-50 dBm

CF 1.88 GHz

10001 pts

Span 1.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value

| Function Function Result |

M1 1
T1 1
T2 1

24,63 dBm
9.61 dBm
9.82 dBm

1.8800388 GHz
1.879878312 GHz
1.880122788 GHz

Occ Buw 244,475552445 kHz

[ j

| ANRNNRNED
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 810 (1909.80MHz) (-26dB BW)

Spectrum | In%:[ I

Ref Level 40.00 dem  Offset 30.00 dB & RBW 3 kHz

j& Att 20dB SWT 11.2 ms @ VBW 3 kHz Mode Swesp
@ 1Pk Max
M1[1] 24.53 dBm
1.9098247000 GHz
30 d&m T ndB 26.00 dB
Bw 313.770000000 kHz
20 dBm ”’WW"""‘Q\factur 6086.7
] o

e uf““ %
-10 dBm / \
-20 dBm -.MMWJ \AW
-30 dBm '!ﬂ.r \
o] M,

-40 dB Mg 1- “M\

-50 dBm
CF 1.9098 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 1.9098247 GHz 24,53 dBm nde down 313.77 kHz
T1 1 1.90964382 GHz -1.49 dBm ndg 26.00 dB
T2 1 1.90995758 GHz -1.51 dBm Q factor G6086.7
( i ] (T

Date:9MAR 2017 224917

Figure Channel 810 (1909.80MHz) (99% BW)

Spectrum | In%:[ I

Ref Level 40.00 dBm Offset 30.00 dB @ RBW 3 kHz

| Att 20dB SWT 11.2 ms & VBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 24.06 dBm
1.9097425100 GHz
30 dBm
M1 Occ Bw 243.975602440 kHz

20 dBm ,,/WMM
M

e i S

-10 dBm / \»\

20 dem N'JWVH \%m.m
o AN

-30 dBm

W WAM * ¥t

-50 dBm
CF 1.9098 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 1.90974251 GHz 24,06 dBm
T1 1 1.909678312 GHz 9.96 dBm Ococ Bw 243.97560244 kHz
T2 1 1.909922288 GH= 9.92 dBm
[ i | UEREEENED i

Date:9MAR 2017 222731
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module

Test Item Occupied Bandwidth

Test Mode Mode 3: EGPRS 850_Link

Date of Test 2017/03/10 Test Site SR10-H

SN Frequency -26dB Occupied 99% Occupied
(MHz) Bandwidth (MHz) Bandwidth (MHz)

128 824.20 0.294 0.240
189 836.60 0.295 0.235
251 848.80 0.294 0.234
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Report No.: 1720509R-HPUS

D DEKRA

P49V00

Figure Channel 128 (824.20MHz) (-26dB BW)

Spectrum | In%:[ I
Ref Level 39.00 dem  Offset 29.00 dB & RBW 3 kHz
| Att 20dB SWT 32.1ms @ ¥YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 24.11 dBm
30 dBm T 824.1837190 MHz
ndB 26.00 dB
20 dBm il B 293.553000000 kHz
ww“ P UWfactur 2807.6
10 dBm u Y
T,w\r'/ ]%(‘2
0 dBm ¥ W
-10 dBm J{\ "‘jq
-20 dBm LA 1'{\,‘ }
i N
-30 dBm i
ww “”‘M
et ]
-50 dBm
CF 824.2 MHz 32001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 824.183719 MHz 24,11 dBm nde down 293,553 kHz
T1 1 824.050755 MHz -1.87 dBm ndg 26.00 dB
T2 1 824.344308 MHz -1.89 dBm Q factor 2807.6

[ j

Date:9MAR 2017 211146

Figure Channel 128 (824.20MHz) (99% BW)

Spectrum | In%:[ I
Ref Level 39.00 dérm Offset 29.00 dB & RBW 3 kHz
j& Att 20dB SWT 11.2 ms @ VBW 3 kHz Mode Swesp
@ 1Pk Max
M1[1] 24.68 dBm
30 dem - 824.1669000 MHz
l Occ Bw 239.676032397 kHz
20 dBm ﬂ'unlm\-' ﬂnv vnwn‘_ HMUI'IU.\
U;M .\J‘ e
10 dBm [N o
0 dBm /h\, hd.'l'\
-10 dBm T
R W\h{ﬂ .
20 dBm }«M \“»\\‘
30 dem it W
o ‘Jw h
-50 dBm
CF 824.2 MHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function Function Result |
M1 1 824.1669 MHz 24,68 dBm
T1 1 824.082112 MHz 10.31 dBm Ococ Bw 239.676032397 kHz
T2 1 824,321788 MHz 9.20 dBm

[ j
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 190 (836.60MHz) (-26dB BW)

Spectrum | In%:[ I
Ref Level 39.00 dBm  Offset 29.00 dB @ RBW 3 kHz
j& Att 20dB SWT 11.2 ms @ VBW 3 kHz Mode Swesp
@ 1Pk Max
M1[1] 25.56 dBm
30 dBm o 836.5419100 MHz
ndB 26.00 dB
20 dBm nﬂL PR A BT 294.870000000 kHz
NNW UM “—W\ﬁ'factur 2837.0
10 dem . ks
W e
0dBem Hf» .,Hm
-10 dBm M)UJJ"' R
-20 dBm IJU‘/'”‘ i M\M\&‘\A\
-30 dem oy ‘M%
40pdRmfs Y Auwnmwhrﬂ
-50 dBm
CF 836.6 MHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 836.54191 MHz 25,56 dBm nde down 294.87 kHz
T1 1 836.44892 MHz -0.43 dBm ndg 26.00 dB
T2 1 836.74379 MHz -0.47 dBm Q factor 2837.0

[ j

] (TR

Date:9MAR 2017 214342

Figure Channel 190 (836.60MHz) (99% BW)

Spectrum | In%:[ I
Ref Level 39.00 dérm Offset 29.00 dB & RBW 3 kHz
| Att 20dB SWT 11.2 ms @ VBW 3 kHz Mode Swesp
@ 1Pk Max
M1[1] 24.39 dBm
30 dem T 836.6575900 MHz
Occ Bw 235.276472353 kHz
20 dBm ”Hﬂuﬂw‘r i rﬁlr'v"wnwum
T2
10 dBrm T Y‘Tl\ﬂ
0 dBm A]}h‘ \n']‘lﬂ\
-10 dBm W h\
-20 dem ff)\ﬁ% N TM.“\'“\%
-30 dBm W v-‘nvk
-40 dBrf
v o v
-50 dBm
CF 836.6 MHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function Function Result |
M1 1 836.65759 MHz 24,39 dBm
T1 1 836.477812 MHz 7.73 dBm Ococ Bw 235.276472353 kHz
T2 1 836.713089 MHz 9.11 dBm

[ j

| (T X

Date:9MAR 2017 205136
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 251 (848.80MHz) (-26dB BW)

Spectrum | In%:[ I
Ref Level 39.00 dem  Offset 29.00 dB & RBW 3 kHz
| Att 20dB SWT 11.2 ms @ VBW 3 kHz Mode Swesp
@ 1Pk Max
M1[1] 23.57 dBm
30 dBm 848.7325100 MHz
M1 ndB 26.00 dB
20 dBm 1. 1 Bw 293.770000000 kHz
' A{NU\'JW' meﬂ\f factor 2889.1
10 dBm MJ,"'V \'\,\W
0 dBm ﬁr 3
-10 dBm ’Jlj' «ﬂVLL
20 dBm PJWM i qlrﬂ n'r,JL‘wL
-30 dBm WM .uw%
WS T
-50 dBm
CF 848.8 MHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 848.73251 MHz 23.57 dBm nde down 293.77 kHz
T1 1 848.65291 MHz -2.30 dBm ndg 26.00 dB
T2 1 848.94669 MHz -2.50 dBm Q factor 2889.1

[ j

Date:9MAR 2017 214155

] (TR

Figure Channel 251 (848.80MHz) (99% BW)

Spectrum |

(=)

Ref Level 39.00 dBm

Offset 29.00 dB & RBW 3 kHz

o Att 20de SWT  11.2ms @ VBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 25.19 dBm
30 dBm 848.7437100 MHz
Hﬁl Occ Bw 233.976602340 kHz
20 dBém n‘]ﬂl[ Pn‘ vlrnulnlu\n ﬂTﬂ““’"'l“v,J .
T MJ U\-ﬁ
10 dBm 'rj ‘IY:\
0 dBm .
i Y
-10 dBm f)"( L\
-20 dBm Wﬁw L \ M"-V*K,N
-30 dBm W"m .R'NW
I‘jm%("' o e
50 dBm

CF 848.8 MHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function Function Result |
M1 1 848.74371 MHz 25,19 dBm
T1 1 848.681212 MHz 9.38 dBm Ococ Bw 233.97660234 kHz
T2 1 848.915188 MHz 6.75 dBm

[ j

Date:9MAR 2017 204840
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module
Test Item Occupied Bandwidth
Test Mode Mode 4: EGPRS 1900_Link
Date of Test 2017/03/10 Test Site SR10-H
Frequency -26dB Occupied 99% Occupied
Channel No.
(MHz) Bandwidth (MHz) Bandwidth (MHz)
512 1850.20 0.292 0.236
661 1880.00 0.292 0.237
810 1909.80 0.305 0.236
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 512 (1850.20MHz) (-26dB BW)

Spectrum | In%:[ I
Ref Level 40.00 dBm  Offset 30.00 dB & RBW 3 kHz
j& Att 20dB SWT 11.2 ms @ VBW 3 kHz Mode Swesp
@ 1Pk Max
M1[1] 21.90 dBm
d 1.8501799000 GHz
30 dem o ndB 26.00 dB
b Bw 291.170000000 kHz
20 dém Iﬂ;ﬁbﬂwmw‘ Q factor 6354.3
10 dBm i ”\/\Ar
0 dBm ﬁ Vi;\
-10 dBm f "4'%
20 dBm ﬂnwwﬂv “h”m“\f\n\
-30 dBm FJJ H‘hh
a0 din anfoet] [,
Nl w'ﬂ'ﬂ'ﬂnW«M
-50 dBm
CF 1.8502 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 1.8501799 GHz 21.90 dBm nde down 291.17 kHz
T1 1 1.85005421 GHz -4.11 dBm ndg 26.00 dB
T2 1 1.85034539 GHz -4.08 dBm Q factor 6354.3

[ j

Date:9MAR 2017 225622

Spectrum |

Figure Channel 512 (1850.20MHz) (99% BW)

(=)

Ref Level 40.00 dBm
| Att 20 dB

Offset 30.00 dB & RBW 3 kHz

SWT 11.2 ms @ VBW 3 kHz Mode Swesp

@ 1Pk Max

22.09 dBm
1.8501328100 GHz

M1[1]

30 dBm

Occ Bw 235.776422358 kHz

A

20 dBm

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm

e

i,
wmw

-50 dBm

CF 1.8502 GHz

10001 pts Span 1.0 MHz

Marker

X-value Y-value | Function Function Result |

Type | Ref | Trc |
M1 1
T1
T2

1
1

22,09 dBm
5.21 dBm
5.21 dBm

1.85013281 GHz
1.850082712 GHz
1.850318488 GHz

Occ Buw 235776422358 kHz

[ j

| ANRNNRNED

Date:9MAR 2017 222457
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Report No.: 1720509R-HPUS

P49V00

D DEKRA

Figure Channel 661 (1880.00MHz) (-26dB BW)

Spectrum | In%:[ I
Ref Level 40.00 dem  Offset 30.00 dB & RBW 3 kHz
| Att 20dB SWT 11.2 ms @ VBW 3 kHz Mode Swesp
@ 1Pk Max
M1[1] 22.35 dBm
d 1.8800566900 GHz
50 dBm 1 ndB 26.00 dB
‘! Bw 291.370000000 kHz
20 dBm N U‘WWUW factor 6452.5
10 dBm M u‘\‘\%
0 dBm h}( %\
-10 dBm i 1"\,‘
-20 dBm M”M HY \Ur;ﬂuuq%\m
-30 dBm JV'I ‘\A“
PR TP Mo,
i Sk vy
-50 dBm
CF 1.88 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 1.88005669 GHz 22,35 dBm nde down 291.37 kHz
T1 1 1.87985351 GHz -3.82 dBm ndg 26.00 dB
T2 1 1.88014489 GHz -3.65 dBm Q factor 64525

[ j
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Spectrum |

Figure Channel 661 (1880.00MHz) (99% BW)

(=)

Ref Level 40.00 dBm
j@ Att 20 dB

Offset 30.00 dB & RBW 3 kHz
SWT 11.2 ms @ ¥YBW 3 kHz

Mode Sweep

@ 1Pk Max

M1[1]

30 dBm

M1

Occ Bw

22.96 dBm
1.8799434100 GHz
236.976302370 kHz

20 dBm

ﬁﬂUnJM““\-

|

M,

10 dBm

0 dBm

-10 dBm

o

-20 dBm

-30 dBm

MM

LW

o

Al
4 : '

e

-50 dBm

CF 1.88 GHz

1000

1 pts

Span 1.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value

| Function

Function Result |

M1 1
T1 1
T2 1

1.87994341 GHz
1.879882312 GHz
1.880119288 GHz

22,96 dBm
6.72 dBm
7.23 dém

Ococ Bw

236.97630237 kHz

[ j
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 810 (1909.80MHz) (-26dB BW)

(=)

Spectrum |
Ref Level 40.00 dem  Offset 30.00 dB & RBW 3 kHz
j& Att 20dB SWT 11.2 ms @ VBW 3 kHz Mode Swesp
@ 1Pk Max
M1[1] 22.70 dBm
d 1.9097329100 GHz
30 dem e ndB 26.00 dB
1 Bw 304.970000000 kHz
20 dem Al o I
1 rJll,l\c' VWWWW factor 6262.0
10 dBm v}f\/u ) u\m
0 dem “{}, Ji
-10 dBm M.J .',L’h
-20 dBm /ﬁm i IMM[“J\,L
-30 dBm )1"" \w\
41 d M MA, ‘W"!‘"“-M\
-50 dBm
CF 1.9098 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 1.90973291 GHz 22,70 dBm nde down 304.97 kHz
T1 1 1.90965361 GHz -3.24 dBm ndg 26.00 dB
T2 1 1.90995858 GHz -3.19 dBm Q factor 6262.0

[ j
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Figure Channel 810 (1909.80MHz) (99% BW)

Spectrum |

(=)

Ref Level 40.00 dBm
| Att 20 dB

@ RBW 3 kHz
@ VBW 3 kHz

Offset 30.00 dB
SWT 11.2 ms

Mode Sweep

@ 1Pk Max

M1[1]

30 dBm

T

i

A

Occ Bw

24.31 dBm
1.9097435100 GHz
236.376362364 kHz

20 dBm

A LY

10 dBm

L

%,

0 dBm

k,\

-10 dBm

i

-20 dBm

/
pallk

T

-30 dBm

N
5

g

v W%wm

-50 dBm

CF 1.9098 GHz

10001 pts

Span 1.0 MHz

Marker

X-value Y-value |

Function

Function Result |

Type | Ref | Trc |
M1 1
T1 1
T2 1

24,31 dBm
5.52 dBm
5.49 dBm

1.90974351 GHz
1.909683012 GHz
1.909919388 GHz

Ococ Bw

236.376362364 kHz

[ j

Date:9MAR 2017 222621
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module

Test Item Occupied Bandwidth

Test Mode Mode 5: WCDMA Band 5_Link

Date of Test 2017/03/10 Test Site SR10-H

SN Frequency -26dB Occupied 99% Occupied

(MHz) Bandwidth (MHz) Bandwidth (MHz)
826.4 4.654 4133
836.6 4.695 4174
846.6 4.658 4.137
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 4132 (826.40MHz) (-26dB BW)
Spectrum | In%:[ I
Ref Level 39.00 dem  Offset 29.00 dB & RBW 3 kHz
j& Att 20dB SWT 112 ms @ ¥YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 6.22 dBm
30 dBm 827.709900 MHz
ndB 26.00 dB
Bw 4.653500000 MHz
20 dBm
' Q factor 177.9
10 dBm R
0 dBm
-10 dBm f
-20 dBm ; \
-30 dBm M
-50 dBm
CF 826.4 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 827.7099 MHz 6.22 dBm nde down 4.6535 MHz
T1 1 824.0802 MHz -19.93 dBm ndg 26.00 dB
T2 1 828.7338 MHz -19.97 dBm Q factor 177.9

[ j

] BRRREEEED

Date:10MAR 2017 010647

Spectrum |

Figure Channel 4132 (826.40MHz) (99% BW)

=

Ref Level 39.00 dBm
| Att 20 dB

Offset 29.00 dB & RBW 3 kHz

SWT 112 ms @ ¥YBW 3 kHz Mode Sweep

@ 1Pk Max

5.25 dBm
826.496000 MHz

M1[1]

30 dBm

Occ Bw 4.132586741 MHz

20 dBm

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm

-50 dBm

CF 826.4 MHz

10001 pts Span 10.0 MHz

Marker
Type | Ref | Trc |

X-value Y-value | Function Function Result

M1 1
T1 1
T2 1

5.25 dBm
-5.86 dBm
-5.27 dBm

826.496 MHz
824.343206 MHz
828.475792 MHz

Occ Buw 4.132586741 MHz

[ j

| ANRNNRNED

Date:10M AR 2017 004935
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Report No.: 1720509R-HPUSP49Vv00

Figure Channel 4182 (836.60MHz) (-26dB BW)

Spectrum | In%:[ I
Ref Level 39.00 dBm  Offset 29.00 dB @ RBW 3 kHz
j& Att 20dB SWT 112 ms @ ¥YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 5.79 dBm
30 dBm 836.239000 MHz
ndB 26.00 dB
Bw 4.694500000 MHz
20 dBm
' Q factor 178.1
10 dBm ot
0dBem ““J
-10 dBm
-20 dBm \
-30 dBm
-40 dBm ¥ H
-50 dBm
CF 836.6 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 836.239 MHz 5.79 dBm nde down 4.6945 MHz
T1 1 834.2522 MHz -20.13 dBm ndg 26.00 dB
T2 1 838.9468 MHz -20.18 dBm Q factor 178.1
( i ] (TR

Date:10MAR 2017 010758

Figure Channel 4182 (836.60MHz) (99% BW)

Spectrum | In%:[ I

Ref Level 39.00 dBm  Offset 29.00 dB @ RBW 3 kHz

| Att 20dB SWT 112 ms & YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 5.49 dBm
30 dem 837.665900 MHz
Occ Bw 4.173582642 MHz
20 dem
10 dBm Tt
0 dBm T =

o [ \
[ \

-30 dBm
dBm WH

-50 dBm
CF 836.6 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 837.6659 MHz 5.49 dBm
T1 1 834.506209 MHz -5.08 dBm Ococ Bw 4.173582642 MHz
T2 1 838.679792 MHz -3.93 dBm
( ) | (I Y™

Date:10MAR 2017 004856

Page: 43 of 156

D DEKRA



Report No.: 1720509R-HPUSP49Vv00

Figure Channel 4233(846.60MHz) (-26dB BW)

Spectrum | In%:[ I
Ref Level 39.00 dBm Offset 29.00 dB @ RBW 3 kHz
| Att 20dB SWT 112 ms @ YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 6.15 dBm
30 dBm 848.189800 MHz
ndB 26.00 dB
Bw 4.657500000 MHz
20 dBm
' Q factor 182.1
10 dBm S
0 dem
-10 dBm
T E&E
-20 dBm f \
-30 dBm M
-50 dBm
CF 846.6 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value Y-walue | Function | Function Result |
M1 1 848.1898 MHz 6.15 dBm ndB down 4.6575 MHz
T1 1 8442652 MHz -20.59 dBm ndg 26.00 dB
T2 1 848.9228 MHz -20.06 dBm Q factor 182.1

( I ] (T ™)

Date:10MAR 2017 010921

Figure Channel 4233(846.60MHz) (99% BW)

Spectrum | In%:[ I

Ref Level 35.00 dBm Offset 29.00 dB @ RBW 3 kHz

| Att 20dB SWT 112 ms @ VYBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 6.43 dBm
30 dBm 846.500000 MHz
Occ Bw 4.136586341 MHz
20 dBm
10 dBm bl
0 dBm F =

o / \
] \

-30 dBm

-50 dBm
CF 846.6 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value Y-walue | Function Function Result
M1 1 846.5 MHz 6.43 dBm
T1 1 844,534207 MHz -4.58 dBm Occ Bw 4.136586341 MHz
T2 1 848.670793 MHz -5.42 dBm
( I | (Y]

Date:10MAR 2017 004804
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D DEKRA

Report No.: 1720509R-HPUSP49Vv00

Product Module

Test Item Occupied Bandwidth

Test Mode Mode 6: WCDMA Band 5 HSUPA_Link

Date of Test 2017/03/10 Test Site SR10-H

SN Frequency -26dB Occupied 99% Occupied
(MHz) Bandwidth (MHz) Bandwidth (MHz)

4132 826.4 4.630 4157
4182 836.6 4.638 4.165
4233 846.6 4.627 4.146
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 4132 (826.40MHz) (-26dB BW)

Spectrum | IE%[ I
Ref Level 39.00 dém Offset 29.00 dB & RBW 3 kHz
| Att 20 dB SWT 112 ms @ YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 3.55dBm
30 dBm 826.047000 MHz
ndB 26.00 dB
Bw 4.629500000 MHz
20 dBm
' Q factor 178.4
10 dBm
0 dem
-10 dBm
20 dBm 2
-30 dBm
-50 dBm
CF 826.4 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value Y-value |  Function | Function Result |
1 1 826,047 MHz 3.55 dBm nde down 4.6295 MHz
T1 1 824.1062 MHz -22.47 dBm ndg 26.00 dB
TZ 1 828.7358 MHz -22.76 dBm Q factor 178.4

[ J1

] (T ™

Date:10 M AR 2017 005859

jo Att

Spectrum |

Ref Level 39.00 dBm
20 dB

Figure Channel 4132 (826.40MHz) (99% BW)

=

Offset 29.00 dB @ RBW 3 kHz

SWT 112 ms @ ¥YBW 3 kHz Mode Sweep

@ 1Pk Max

3.70dBm
826.047000 MHz

M1[1]

30 dBm

Occ Bw 4.156584342 MHz

20 dBm

10 dBm

0 dem

-10 dBm

-20 dBm

-30 dBm

-50 dBm

CF 826.4 MHz

10001 pts Span 10.0 MHz

Marker

Type | Ref | Trc |

¥-value Y-value | Function Function Result

M1
T1
T2

1
1
1

3.70 dBm
-8.00 dBm
-8.97 dBm

826.047 MHz
824.339206 MHz
828.49579 MHz

Occ Bw 4. 156584342 MHz

[ J1

| CNRRNNRED

Date:10MAR 2017 005730
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 4182 (836.60MHz) (-26dB BW)

(=)

Spectrum |
Ref Level 39.00 dem  Offset 29.00 dB & RBW 3 kHz
| Att 20dB SWT 112 ms @ ¥YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 3.39 dBm
30 dBm 836.247000 MHz
ndB 26.00 dB
Bw 4.637500000 MHz
20 dBm
' Q factor 180.3
10 dBm
0 dBm
-10 dBm
-20 dBm } Qi\
-30 dBm F ‘ "
-50 dBm
CF 836.6 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 836.247 MHz 3.39 dBm nde down 4.6375 MHz
T1 1 8342772 MHz -23.57 dBm ndg 26.00 dB
T2 1 838.9148 MHz -22.97 dBm Q factor 180.3

[ j ]

Date:10MAR 2017 010030

Figure Channel 4182 (836.60MHz) (99% BW)

Spectrum |

(=)

Offset 29.00 dB & RBW 3 kHz
SWT 112 ms & YBW 3 kHz

Ref Level 39.00 dBm

j& Att 20 dB Mode Sweep

@ 1Pk Max

M1[1]

30 dBm
Occ Bw

3.39 dBm
836.247000 MHz
4.164583542 MHz

20 dBm

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm |

-50 dBm

CF 836.6 MHz 10001 pts

Span 10.0 MHz

Marker

Type | Ref | Trc | X-value Y-value | Function

Function Result

M1 1 836.247 MHz 3.39 dBEm
T1 1 834.519208 MHz -7.81 dBm

T2 1 838.683792 MHz -5.97 dBm

Ococ Bw

4. 164583542 MHz

[ j ]

Date:10MAR 2017 005529
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 4233(846.60MHz) (-26dB BW)

Spectrum | In%:[ I
Ref Level 39.00 dem  Offset 29.00 dB & RBW 3 kHz
| Att 20dB SWT 112 ms @ ¥YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 4.05 dBm
30 dBm 846.247000 MHz
ndB 26.00 dB
Bw 4.626500000 MHz
20 dBm
' Q factor 182.9
10 dBm T
0 dBm
-10 dBm ‘%g
-20 dBm !
-30 dBm
-50 dBm
CF 846.6 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 846,247 MHz 4.05 dBm nde down 4.6265 MHz
T1 1 844,2922 MHz -21.97 dBm ndg 26.00 dB
T2 1 848.9188 MHz -21.80 dBm Q factor 182.9

[ j

] (T ™

Date:10MAR 2017 010203

Figure Channel 4233(846.60MHz) (99% BW)

Spectrum |

(=)

j& Att 20 dB SWT

Ref Level 39.00 dBm  Offset 29.00 dB @ RBW 3 kHz
112 ms @ ¥YBW 3 kHz Mode Sweep

@ 1Pk Max

M1[1] 3.30 dBm
846.060100 MHz

30 dBm

Occ Bw 4.145585441 MHz

20 dBm

10 dBm

0 dBm

11

-10 dBm

-20 dBm /

-30 dBm

-50 dBm

CF 846.6 MHz

10001 pts Span 10.0 MHz

Marker

Type | Ref | Trc | X-value

Y-value | Function Function Result

T1 1
T2 1

M1 1 846.0601 MHz
844.529207 MHz
848.674793 MHz

3.30 dBm
-7.67 dBm
-6.95 dBm

Occ Buw 4. 145585441 MHz

[ j

| (T X

Date:10MAR 2017 005302
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Report No.: 1720509R-HPUSP49Vv00

Product Module

Test Item Occupied Bandwidth

Test Mode Mode 7: WCDMA Band 5 HSDPA_Link

Date of Test 2017/03/10 Test Site SR10-H

SN Frequency -26dB Occupied 99% Occupied
(MHz) Bandwidth (MHz) Bandwidth (MHz)

4132 826.4 4.638 4.149
4182 836.6 4.677 4.155
4233 846.6 4.601 4.139

Page: 49 of 156



D DEKRA

Report No.: 1720509R-HPUSP49Vv00

Figure Channel 4132 (826.40MHz) (-26dB BW)

Spectrum | In%:[ I
Ref Level 39.00 dem  Offset 29.00 dB & RBW 3 kHz
j& Att 20dB SWT 112 ms @ ¥YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 4.77 dBm
30 dBm 827.220900 MHz
ndB 26.00 dB
Bw 4.637500000 MHz
20 dBm
' Q factor 178.4
10 dem -
0 dBm memw
-10 dBm ﬂ K
Tj \2
-20 dBm J’.
-30 dBm
-50 dBm
CF 826.4 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 827.2209 MHz 4.77 dBm nde down 4.6375 MHz
T1 1 824.0932 MHz -21.23 dBm ndg 26.00 dB
T2 1 828.7308 MHz -21.41 dBm Q factor 178.4

( ) ] T ™)

Date:10MAR 2017 010508

Figure Channel 4132 (826.40MHz) (99% BW)

Spectrum | IE%-:[ I

Ref Level 39.00 dem  Offset 29.00 dB & RBW 3 kHz
| Att 20dB SWT 112 ms & YBW 3 kHz Mode Sweep

@ 1Pk Max

M1[1] 5.02 dBm
30 dBm 825.545100 MHz
Occ Bw 4.148585141 MHz

20 dBm

10 dBrm =t

0 dBm

-10 dBm \

-20 dBm

-30 dBm

-50 dBm

CF 826.4 MHz 10001 pts Span 10.0 MHz

Marker
Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 825.5451 MHz 5.02 dBm
T1 1 824,336206 MHz -7.63 dBm Ococ Bw 4.148585141 MHz
T2 1 828.484792 MHz -7.26 dBm

( I ] A T X

Date:10M AR 2017 005024
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 4182 (836.60MHz) (-26dB BW)
Spectrum | In%:[ I
Ref Level 39.00 dBm  Offset 29.00 dB @ RBW 3 kHz
j& Att 20dB SWT 112 ms @ ¥YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 4.09 dBm
30 dBm 837.404900 MHz
ndB 26.00 dB
Bw 4.676500000 MHz
20 dBm
' Q factor 179.1
10 dBm T
0dBem
-10 dBm 3 \
Tj \
-20 dBm f f
-30 dBm
-50 dBm
CF 836.6 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 837.4049 MHz 4.09 dBm nde down 4.6765 MHz
T1 1 834.2632 MHz -21.88 dBm ndg 26.00 dB
T2 1 838.9398 MHz -22.37 dBm Q factor 179.1

[ j

] (TR

Date:10MAR 2017 010337

Figure Channel 4182 (836.60MHz) (99% BW)

Spectrum |

(=)

Ref Level 39.00 dBm
| Att 20 dB

Offset 29.00 dB & RBW 3 kHz

SWT 112 ms @ ¥YBW 3 kHz Mode Sweep

@ 1Pk Max

4.26 dBm
836.506000 MHz

M1[1]

30 dBm

Occ Bw 4.154584542 MHz

20 dBm

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm

-50 dBm

CF 836.6 MHz

10001 pts Span 10.0 MHz

Marker

X-value Y-value | Function Function Result

Type | Ref | Trc |
M1 1
T1
T2

1
1

4.26 dBm
-6.26 dBm
-6.40 dBm

836.506 MHz
834.514209 MHz
838.668793 MHz

Occ Buw 4.154584542 MHz

[ j

| ANRNNRNED

Date:10MAR 2017 005116
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 4233(846.60MHz) (-26dB BW)

(=)

Spectrum |
Ref Level 39.00 dem  Offset 29.00 dB & RBW 3 kHz
| Att 20dB SWT 112 ms @ ¥YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 5.18 dBm
30 dBm 846.295000 MHz
ndB 26.00 dB
Bw 4.600500000 MHz
20 dBm
' Q factor 184.0
10 dBm {7t
0 dBm
-10 dBm !
Tf \Ez
-20 dBm
-30 dBm
La
-50 dBm
CF 846.6 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 846,295 MHz 5.18 dBm nde down 4.6005 MHz
T1 1 844,2972 MHz -20.85 dBm ndg 26.00 dB
T2 1 848.8978 MHz -21.53 dBm Q factor 184.0

[ j

] (T ™

Date:10MAR 2017 010246

Figure Channel 4233(846.60MHz) (99% BW)

Spectrum |

(=)

Ref Level 39.00 dBm
| Att 20 dB

Offset 29.00 dB & RBW 3 kHz

SWT 112 ms @ ¥YBW 3 kHz Mode Sweep

@ 1Pk Max

4.14 dBm
845.868100 MHz

M1[1]

30 dBm

Occ Bw 4.138586141 MHz

20 dBm

10 dBm

[

0 dBm

-10 dBm

-20 dBm

-30 dBm

-50 dBm

CF 846.6 MHz

10001 pts Span 10.0 MHz

Marker
Type | Ref | Trc |

X-value Y-value | Function Function Result

M1 1
T1 1
T2 1

4.14 dBm
-4.99 dBm
-7.84 dBm

845.8681 MHz
844.531207 MHz
848.669793 MHz

Occ Buw 4.138586141 MHz

[ j

| ANRNNRNED

Date:10MAR 2017 005216
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module

Test Item Occupied Bandwidth

Test Mode Mode 8: WCDMA Band 2_Link

Date of Test 2017/03/10 Test Site SR10-H

SN Frequency -26dB Occupied 99% Occupied
(MHz) Bandwidth (MHz) Bandwidth (MHz)

9262 1852.4 4.661 4135
9400 1880.0 4.668 4.136
9538 1907.6 4.671 4.138
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Report No.: 1720509R-HPUSP49Vv00

Figure Channel 9262 (1852.40MHz) (-26dB BW)

Spectrum | In%:[ I
Ref Level 40.00 dem  Offset 30.00 dB & RBW 5 kHz
j@ Att 20 dB SWT 40 ms @ VBW & kHz  Mode Sweaep
@1Rm Max
M1[1] 7.35dBm
1.853462894 GHz
20 dBm ndB 26.00 dB
Bw 4.660500000 MHz
20 dBm Q factor 397.7
10 dem L
0 dBm
-10 dBm A
-20 dBm ,’ \
-30 dBm M W
-50 dBm
CF 1.8524 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 1.85346289 GHz 7.35 dBm nde down 4.6605 MHz
T1 1 1.8500642 GHz -18.97 dBm ndg 26.00 dB
T2 1 1.8547248 GHz -18.84 dBm Q factor 397.7
( ) ] T ™)

Date:9MAR 2017 231141

Figure Channel 9262 (1852.40MHz) (99% BW)

Spectrum | In%:[ I

Ref Level 40.00 dBm  Offset 30.00 dB @ RBW 3 kHz
| Att 20dB SWT 112 ms & YBW 3 kHz Mode Sweep

@ 1Pk Max

M1[1] 5.55 dBm
1.853989800 GHz
30 dBém Occ Bw 4.134586541 MHz

20 dBm

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dB

W**WW

CF 1.8524 GHz 10001 pts Span 10.0 MHz

Marker
Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 1.8539898 GHz G.55 dBm
T1 1 1.85034021 GHz -5.67 dBm Ococ Bw 4.134586541 MHz
T2 1 1.85447479 GHz -5.17 dBm

( ) | (I Y™

-50 dBm

Date:10MAR 2017 004441
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 9400 (1880.0MHz) (-26dB BW)

Spectrum | IE%[ I
Ref Level 40,00 dém Offset 30.00 dB & RBW 5 kHz
j@ Att 20 dB SWT 40 ms @ VYBW & kHz Mode Sweap
@ 1Rm Max
M1[1] 7.91dBm
1.880253975 GHz
30 dem ndB 26.00 dB
Bw 4.667500000 MHz
20 dBm Q factor 402.8
10 dBm rt
0 dem .
-10 dBm
-20 dBm f \
-30 dBm f“\{ V.e\
st A NS
-50 dBm
CF 1.88 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value Y-value |  Function | Function Result |
M1 1 1.88025397 GHz 7.91 dBm ndB down 4.6675 MHz
T1 1 1.8776692 GHz -18.47 dBm ndg 26.00 dB
T2 1 1.8823368 GHz -18.22 dBm Q factor 402.8

[ J1 ]

Date:9MAR 2017 2321308

Figure Channel 9400 (1880.0MHz) (99% BW)

Spectrum |

(=)

Offset 30.00 dB & RBW 3 kHz
SWT 112 ms & YBW 3 kHz

Ref Level 40.00 dBm
| Att 20 dB

Mode Sweep

@ 1Pk Max

M1[1]

30 dBm

Occ Bw

5.09 dBm
1.881187900 GHz
4.135586441 MHz

20 dBm

10 dBm

0 dBm

-10 dBm )r
-20 dBm

-30 dBm A{{
-40 dBm

___—-—"—"-'".‘.’.

-]

-50 dBm

CF 1.88 GHz

10001 pts

Span 10.0 MHz |

Marker

Type | Ref | Trc | X-value Y-value |

Function

Function Result |

M1 1 1.8811879 GHz 5.09 dBm
T1 1 1.87793221 GHz -5.55 dBm

T2 1 1.88206779 GHz -5.77 dBm

Ococ Bw

4.135586441 MHz

[ j ]

Date:10MAR 2017 004401
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 9538 (1907.60MHz) (-26dB BW)

Spectrum | In%:[ I
Ref Level 40.00 dem  Offset 30.00 dB & RBW 5 kHz
j@ Att 20 dB SWT 40 ms @ VBW & kHz  Mode Sweaep
@1Rm Max
M1[1] 7.36 dBm
1.908466913 GHz
20 dBm ndB 26.00 dB
Bw 4.670500000 MHz
20 dBm Q factor 408.6
10 dem ML
0 dBm
-10 dBm
-20 dBm / \
-30 dBm M i W ,
-50 dBm
CF 1.9076 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 1.90846691 GHz 7.36 dBm nde down 4.6705 MHz
T1 1 1.9052682 GHz -18.63 dBm ndg 26.00 dB
T2 1 1.9099388 GHz -18.65 dBm Q factor 408.6

[ j

Date:9MAR 2017 2314116

Figure Channel 9538 (1907.60MHz) (99% BW)

Spectrum |

(=)

Ref Level 40.00 dBm

j@ Attt 20dE SWT

Offset 30.00 dB & RBW 3 kHz
112 ms @ YBW 3 kHz

Mode Sweep

@ 1Pk Max

M1[1]

30 dBm

Occ Bw

4.89 dBm
1.906932100 GHz
4.137586241 MHz

20 dBm

10 dBm

0 dBm T

T

-10 dBm {{

-20 dBm i

-30 dBm

-50 dBm

CF 1.9076 GHz

10001 pts

Span 10.0 MHz

Marker

Type | Ref | Trc | X-value |

Y-value |

Function

Function Result

1.9069321 GHz
1.90553521 GHz
1.90967279 GHz

M1 1
T1 1
T2 1

4.89 dBm

-4.93 dBm

Ococ Bw

-5.07 dBm

4.137586241 MHz

[ j

Date:10MAR 2017 004322
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module

Test Item Occupied Bandwidth

Test Mode Mode 9: WCDMA Band 2_ HSUPA_Link

Date of Test 2017/03/10 Test Site SR10-H

SN Frequency -26dB Occupied 99% Occupied

(MHz) Bandwidth (MHz) Bandwidth (MHz)
1852.4 4.665 4.139
1880.0 4.664 4.138
1907.6 4.651 4.139
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 9262 (1852.40MHz) (-26dB BW)

Spectrum | In%:[ I
Ref Level 40.00 dem  Offset 30.00 dB & RBW 5 kHz
j@ Att 20 dB SWT 40 ms @ VBW & kHz  Mode Sweaep
@1Rm Max
M1[1] 5.18 dBm
1.853361904 GHz
20 dBm ndB 26.00 dB
Bw 4.664500000 MHz
20 dBm Q factor 397.3
10 dBm Tt
0 dBm
-10 dBm !
Tf =
-20 dBm /
-30 dBm
-4p.d
-50 dBm
CF 1.8524 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 1.8533619 GHz 5.18 dBm nde down 4.6645 MHz
T1 1 1.8500682 GHz -20.67 dBm ndg 26.00 dB
T2 1 1.8547328 GHz -21.30 dBm Q factor 397.3

[ j

] (T ™

Date:9MAR 2017 2321116

jo ALt

Spectrum |

Ref Level 40.00 dBm
20 dB

Figure Channel 9262 (1852.40MHz) (99% BW)

(=)

Offset 30.00 dB & RBW 3 kHz

SWT 112 ms @ ¥YBW 3 kHz Mode Sweep

@ 1Pk Max

2.96 dBm
1.852048000 GHz

M1[1]

30 dBm

Occ Bw 4.138586141 MHz

20 dBm

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

Bm

CF 1.8524 GHz

10001 pts Span 10.0 MHz

Marker

X-value Y-value | Function Function Result

M1
T1
T2

Type | Ref | Trc |
1

1
1

2.95 dBm
-5.85 dBm
-9.60 dBm

1.852048 GHz
1.85034121 GHz
1.85447979 GHz

Occ Buw 4.138586141 MHz

[ j

| (T X
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Report No.: 1720509R-HPUSP49Vv00

Figure Channel 9400 (1880.0MHz) (-26dB BW)

Spectrum | IE%[ I
Ref Level 40,00 dém Offset 30.00 dB & RBW 5 kHz
j@ Att 20 dB SWT 40 ms @ VYBW & kHz Mode Sweap
@ 1Rm Max
M1[1] 5.09 dBm
1.880962904 GHz
30 dem ndB 26.00 dB
Bw 4.663500000 MHz
20 dBm Q factor 403.3
10 dBm feht
0 dem
-10 dBm
T \g
-20 dBm / 1
-30 dBm
-40 dBp—ri
-50 dBm
CF 1.88 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value Y-value |  Function | Function Result |
1 1 1.8809629 GHz 5.09 dBm nde down 4.6635 MHz
T1 1 1.8776672 GHz -20.79 dBm ndg 26.00 dB
TZ 1 1.8823308 GHz -20.85 dBm Q factor 403.3

( I ] T )

Date:9MAR 2017 2321935

Figure Channel 9400 (1880.0MHz) (99% BW)

Spectrum | In%:[ I

Ref Level 40.00 dBm  Offset 30.00 dB @ RBW 3 kHz
| Att 20dB SWT 112 ms & YBW 3 kHz Mode Sweep

@ 1Pk Max

M1[1] 3.12 dBm
1.879648000 GHz
30 dBém Occ Bw 4.137586241 MHz

20 dBm

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

Bm

CF 1.88 GHz 10001 pts Span 10.0 MHz I

Marker
Type | Ref | Trc | X-value Y-value | Function Function Result |
M1 1 1.879648 GHz 3.12 dBm
T1 1 1.87793621 GHz -7.58 dBm Ococ Bw 4.137586241 MHz
T2 1 1.88207379 GHz -5.78 dBm

( ) | (T ]
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 9538 (1907.60MHz) (-26dB BW)

Spectrum | In%:[ I
Ref Level 40.00 dem  Offset 30.00 dB & RBW 5 kHz
j@ Att 20 dB SWT 40 ms @ VBW & kHz  Mode Sweaep
@1Rm Max
M1[1] 5.02 dBm
1.908561904 GHz
20 dBm ndB 26.00 dB
Bw 4.650500000 MHz
20 dBm Q factor 410.4
10 dBm feht
0 dBm
-10 dBm
Tj =
-20 dBm / \
-50 dBm
CF 1.9076 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 1.9085619 GHz 5.02 dBm nde down 4.6505 MHz
T1 1 1.9052802 GHz -21.02 dBm ndg 26.00 dB
T2 1 1.9099308 GHz -21.38 dBm Q factor 410.4

[ j

] (T ™

Date:9MAR 2017 231824

Figure Channel 9538 (1907.60MHz) (99% BW)

Spectrum |

(=)

Ref Level 40.00 dBm

j@ Attt 20dE SWT

Offset 30.00 dB & RBW 3 kHz
112 ms @ YBW 3 kHz

Mode Sweep

@ 1Pk Max

2.87 dBm
1.907248000 GHz

M1[1]

30 dBm

Occ Bw 4.138586141 MHz

20 dBm

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

CF 1.9076 GHz

10001 pts Span 10.0 MHz

Marker
Type | Ref | Trc |

X-value

| Y-value | Function Function Result

M1 1
T1 1
T2 1

1.907248 GHz
1.90554221 GHz
1.90968079 GHz

2.87 dBm
-5.70 dBm
-7.46 dBm

Occ Buw 4.138586141 MHz

[ j

| ANRNNRNED
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module

Test Item Occupied Bandwidth

Test Mode Mode 10: WCDMA Band 2_HSDPA_Link

Date of Test 2017/03/10 Test Site SR10-H

SN Frequency -26dB Occupied 99% Occupied

(MHz) Bandwidth (MHz) Bandwidth (MHz)
1852.4 4.649 4114
1880.0 4.654 4.129
1907.6 4.659 4134
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Report No.: 1720509R-HPUSP49Vv00

Figure Channel 9262 (1852.40MHz) (-26dB BW)

Spectrum | In%:[ I

Ref Level 40.00 dem  Offset 30.00 dB & RBW 5 kHz

j@ Att 20 dB SWT 40 ms @ VBW & kHz  Mode Sweaep
@1Rm Max
M1[1] 5.87 dBm
1.853378902 GHz
20 dBm ndB 26.00 dB
Bw 4.648500000 MHz
20 dBm Q factor 398.7
10 dBm 4
0 dBm
-10 dBm f
Tj \?
-20 dBm [ \
-30 dBm w
i} By ” |
40 dBm w L' I V
-50 dBm
CF 1.8524 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 1.8533789 GHz 5.87 dBm nde down 4.6485 MHz
T1 1 1.8500822 GHz -20.19 dBm ndg 26.00 dB
T2 1 1.8547308 GHz -20.51 dBm Q factor 398.7

( ) ] T

Date:9MAR 2017 232335

Figure Channel 9262 (1852.40MHz) (99% BW)

Spectrum | In%:[ I
Ref Level 40.00 dérn Offset 30.00 dB & RBW 3 kHz
| Att 20dB SWT 112 ms @ ¥YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 3.82 dBm
1.852516000 GHz
30 dém Occ Bw 4.113588641 MHz
20 dBm
10 dBm T
0 dBm
T 2
-10 dBm f ‘l
-20 dBm / '\
-30 dBm A{ \
-40 dBm m M
! | \|{
m
CF 1.8524 GHz 10001 pts Span 10.0 MHz I
Marker
Type | Ref | Trc | X-value Y-value | Function Function Result |
M1 1 1.852516 GHz 3.82 dBm
T1 1 1.85034821 GHz -7.04 dBm Ococ Bw 4.113588641 MHz
T2 1 1.85446179 GHz -7.52 dBm
[ i | (T X

Date:10MAR 2017 004105
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 9400 (1880.0MHz) (-26dB BW)

(=)

Spectrum |
Ref Level 40.00 dem  Offset 30.00 dB & RBW 5 kHz
j@ Att 20 dB SWT 40 ms @ VBW & kHz  Mode Sweaep
@1Rm Max
M1[1] 6.24 dBm
1.881229877 GHz
20 dBm ndB 26.00 dB
Bw 4.653500000 MHz
20 dBm Q factor 404.3
10 dBm R
0 dBm }
-10 dBm "‘ \
TJ’ SS?
-20 dBm / ]\
-30 dBm @V V;‘,‘L
-50 dBm
CF 1.88 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 1.88122988 GHz 6.24 dBm nde down 4.6535 MHz
T1 1 1.8776762 GHz -20.06 dBm ndg 26.00 dB
T2 1 1.8823298 GHz -20.20 dBm Q factor 404.3

[ j

Date:9MAR 2017 232444

Spectrum |

Figure Channel 9400 (1880.0MHz) (99% BW)

(=)

Ref Level 40.00 dBm
| Att 20 dB

Offset 30.00 dB & RBW 3 kHz

SWT 112 ms @ ¥YBW 3 kHz Mode Sweep

@ 1Pk Max

3.81 dBm
1.880286000 GHz

M1[1]

30 dBm

Occ Bw 4.128587141 MHz

20 dBm

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm—j

dBm

CF 1.88 GHz

10001 pts Span 10.0 MHz |

Marker

Function Result

X-value Y-value Function

Type | Ref | Trc |
M1 1
T1
T2

1
1

3.81 dBEm
-8.32 dBm
-6.03 dBm

1.880286 GHz
1.87793921 GHz
1.88206779 GHz

Occ Buw 4. 128587141 MHz

[ j

Date:10M AR 2017 0041z
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 9538 (1907.60MHz) (-26dB BW)

Spectrum |

(=)

Ref Level 40.00 dBm

Offset 30.00 dB & RBW 5 kHz

j@ Att 20 dB SWT 40 ms @ VBW & kHz  Mode Sweaep
@1Rm Max
M1[1] 6.04 dBm
1.907294031 GHz
20 dBm ndB 26.00 dB
Bw 4.658500000 MHz
20 dBm Q factor 409.4
10 dBm fA3-
0 dBm
-10 dBm f. h“l
/ Y
-20 dBm / \
-30 dBm m
1
-50 dBm
CF 1.9076 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 1.90729403 GHz 6.04 dBm nde down 4.6585 MHz
T1 1 1.9052782 GHz -20.70 dBm ndg 26.00 dB
T2 1 1.9099368 GHz -20.15 dBm Q factor 409.4

[ j

Date:9MAR 2017 232541

Figure Channel 9538 (1907.60MHz) (99% BW)

Spectrum |

(=)

Ref Level 40.00 dBm
j@ Att 20 dB

Offset 30.00 dB & RBW 3 kHz
SWT 112 ms @ YBW 3 kHz

Mode Sweep

@ 1Pk Max

30 dBm

M1[1]

Occ Bw

3.46 dBm
1.908151900 GHz
4.133586641 MHz

20 dBm

10 dBm

0 dBm

M1

-10 dBm

-20 dBm

-30 dBm

Il

-40 dBm i

-50 dBm

CF 1.9076 GHz

10001 pts

Span 10.0 MHz |

Marker
Type | Ref | Trc |

X-value | Y-value

| Function

Function Result |

M1 1
T1 1
T2 1

1.9081519 GHz
1.90554021 GHz
1.90967379 GHz

3.45 dBm
-5.66 dBm
-5.41 dBm

Ococ Bw

4.133586641 MHz

[ j
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module
Test Item Occupied Bandwidth
Test Mode Mode 11: WCDMA Band4_Link
Dateof Test  |2017/03/13 [ Test Site [SR10-H
Frequency -26dB Occupied 99% Occupied
Channel No. ) .
(MHz) Bandwidth (MHz) Bandwidth (MHz)
1312 1712.4 4.671 4.132
1413 1732.6 4.668 4.133
1513 1752.6 4.688 4.139
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 1312 (1712.4MHz)(-26dB BW)

Spectrum |

(=)

Ref Level 40.00 dBm

Offset 30.00 dB @ RBW 5 kHz

j@ Att 20 dB SWT 40 ms @ VYBW & kHz Mode Sweap
@ 1Pk Max
M1[1] 8.71dBm
1.712402000 GHz
30 dem ndB 26.00 dB
Bw 4.670500000 MHz
20 dBm Q factor 366.6
1
10 dBm
0 dem -
-10 dBm
-20 dBm / \
W P S
-50 dBm
CF 1.7124 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value Y-value |  Function | Function Result |
M1 1 1.712402 GHz 8.71 dBm ndB down 4.6705 MHz
T1 1 1.7100672 GHz -17.23 dBm ndg 26.00 dB
T2 1 1.7147378 GHz -17.24 dBm Q factor 366.6

[ J1

]

Date:13MAR 2017 210857

Figure Channel 1312 (1712.4MHz)(99% BW)

Spectrum |

(=)

Ref Level 40.00 dBm
| Att 20 dB

Offset 30.00 dB & RBW 3 kHz

SWT 112 ms @ ¥YBW 3 kHz Mode Sweep

@ 1Pk Max

M1[1]

30 dBm

Occ Bw

5.59 dBm
1.711572100 GHz
4.131586841 MHz

20 dBm

10 dBm

0 dem

-10 dBm

-20 dBm

-30 dBm

-50 dBm

CF 1.7124 GHz

10001 pts

Span 10.0 MHz

Marker

¥-value Y-value | Function

Function Result

Type | Ref | Trc |
M1 1
T1 1
T2 1

5.59 dBm
-3.31 dBm
-3.68 dBm

1.7115721 GHz
1.71033521 GHz
1.71446679 GHz

Occ Bw

4.131586841 MHz

[ Jl
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Report No.: 1720509R-HPUSP49Vv00

Figure Channel 1413 (1732.6MHz)(-26dB BW)

Spectrum | IE%[ I

Ref Level 40,00 dém Offset 30.00 dB & RBW 5 kHz

j@ Att 20 dB SWT 40 ms @ VYBW & kHz Mode Sweap
@ 1Pk Max
M1[1] 7.69 dBm
1.731724100 GHz
30 dBm ndB 26.00 dB
Bw 4.667500000 MHz
20 dBm Q factor 371.0

10 dem m
0 dBm
-10 dBm

] ¥
-20 dBm f \
-30 dBm f“v \ )
-40 ﬁ"\! I

Mo
VIV

-50 dBm
CF 1.7326 GHz 10001 pts Span 10.0 MHz I
Marker
Type | Ref | Trc | ¥-value Y-value |  Function | Function Result |
M1 1 1.7317241 GHz 7.69 dBm ndB down 4.6675 MHz
T1 1 1.7302662 GHz -18.35 dBm ndg 26.00 dB
T2 1 1.7349338 GHz -18.46 dBm Q factor 371.0
( Ji ] ARNRRNEED W

Date:13MAR 2017 210756

Figure Channel 1413 (1732.6MHz)(99% BW)

Spectrum | IE%[ I

Ref Level 40,00 dém  Offset 30.00 dB & RBW 3 kHz
| Att 20 dB SWT 112 ms @ YBW 3 kHz Mode Sweep
@ 1Pk Max

M1[1] 5.79 dBm
1.733205900 GHz
Occ Bw 4.132586741 MHz

30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm il

-50 dBm

CF 1.7326 GHz 10001 pts Span 10.0 MHz I
Marker
Type | Ref | Tre | X-value Y-value | Function Function Result |
M1 1 1.7332059 GHz 5.79 dBm
T1 1 1.73052821 GHz -5.10 dBm Occ Bw 4.132586741 MHz
T2 1 1.73466079 GHz -4.15 dBm

( I ) (I Y™
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Page: 67 of 156



D DEKRA

Report No.: 1720509R-HPUSP49Vv00

Figure Channel 1513 (1752.6MHz)(-26dB BW)

Spectrum | IE%[ I

Ref Level 40,00 dém Offset 30.00 dB & RBW 5 kHz

j@ Att 20 dB SWT 40 ms @ VYBW & kHz Mode Sweap
@ 1Pk Max
M1[1] 8.10 dBm
1.751934100 GHz
30 dem ndB 26.00 dB
Bw 4.687500000 MHz
20 dBm Q factor 373.7
10 dBm M1
0 dBm
-10 dBm I
-20 dBm J \
-30 dBm M Wm
dBm IM
-50 dBm
CF 1.7526 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value Y-value |  Function | Function Result |
M1 1 1.7519341 GHz 2.10 dBm ndB down 4.6875 MHz
T1 1 1.7502532 GHz -18.04 dBm ndg 26.00 dB
T2 1 1.7549408 GHz -18.01 dBm Q factor 3737
( Ji ] [T X

Date:13MAR 2017 210700

Figure Channel 1513 (1752.6MHz)( 99% BW)

Spectrum | IE%[ I

Ref Level 40,00 dém  Offset 30.00 dB & RBW 3 kHz
j@ Att 20de SWT 112 ms @ ¥YBW 3 kHz Mode Sweaep
@ 1Pk Max

M1[1] 6.62 dBm
1.753310900 GHz
Occ Bw 4.138586141 MHz

30 dBm

20 dBm

10 dBm -

0 dem : he
-10 dBm W‘

-20 dBm / \
-30 dBm f \

-50 dBm

CF 1.7526 GHz 10001 pts Span 10.0 MHz

Marker
Type | Ref | Trc | ¥-value | Y-value | Function Function Result
M1 1 1.7533109 GHz 6.62 dBm
T1 1 1.75052421 GHz -5.17 dBm Occ Bw 4.138586141 MHz
T2 1 1,75466279 GHz -4.52 dBm

( il ] (T TR

Date:13MAR 2017 204641
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module
Test Item Occupied Bandwidth
Test Mode Mode 12: WCDMA Band4_ HSUPA_Link
Dateof Test  |2017/03/13 [ Test Site [SR10-H
Frequency -26dB Occupied 99% Occupied
Channel No.
(MHz) Bandwidth (MHz) | Bandwidth (MHz)
1312 1712.4 4.660 4.125
1413 1732.6 4.645 4.134
1513 1752.6 4.660 4.125
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 1312 (1712.4MHz)(-26dB BW)

(=)

Spectrum |
Ref Level 40,00 dém Offset 30.00 dB & RBW 5 kHz
j@ Att 20 dB SWT 40 ms @ VYBW & kHz Mode Sweap
@ 1Pk Max
M1[1] 6.64 dBm
1.713710900 GHz
30 dem ndB 26.00 dB
Bw 4.659500000 MHz
20 dBm Q factor 367.8
10 dBm —
0 dem
-10 dBm f
-20 dBm K
Y N
40d | l *ﬂ‘ M| L
-50 dBm
CF 1.7124 GHz 10001 pts Span 10.0 MHz I
Marker
Type | Ref | Trc | ¥-value Y-value |  Function | Function Result |
M1 1 1.7137109 GHz 6.64 dBm ndB down 4.6595 MHz
T1 1 1.7100742 GHz -19.56 dBm ndg 26.00 dB
T2 1 1.7147338 GHz -19.36 dBm Q factor 367.8

[ J1 ]

Date:13MAR 2017 210238

Figure Channel 1312 (1712.4MHz)(99% BW)

Spectrum |

(=)

Ref Level 40.00 dBm  Offset 30.00 dB & RBW 3 kHz
| Att 20 dB SWT 112 ms @ YBW 3 kHz Mode Sweep

@ 1Pk Max

M1[1]

30 dBm Occ Bw

4.07 dBm
1.712061000 GHz
4.124587541 MHz

20 dBm

10 dBm T

0 dem T

-10 dBm }l

-20 dBm f

-40 dBm—j

A

P

dBm

CF 1.7124 GHz 10001 pts

Span 10.0 MHz |

Marker

Type | Ref | Trc | ¥-value Y-value | Function

Function Result |

M1 1 1.712061 GHz 4.07 dBm
T1 1 1.71034021 GHz -6.15 dBm

T2 1 1.71446479 GHz -5.60 dBm

Occ Bw

4.124587541 MHz

[ Jl ]

Date:13MAR 2017 205130
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Figure Channel 1413 (1732.6MHz)(-26

dB BW)

Spectrum | IE%[ I
Ref Level 40,00 dém Offset 30.00 dB & RBW 5 kHz
j@ Att 20 dB SWT 40 ms @ VYBW & kHz Mode Sweap
@ 1Pk Max
M1[1] 6.72 dBm
1.733305900 GHz
30 dem ndB 26.00 dB
Bw 4.644500000 MHz
20 dBm Q factor 373.2
10 dBm —
0 dem 4 h"\
-10 dBm : L
-20 dBm / \
-30 dBm r"\"[ 2
ot ' | %
-50 dBm
CF 1.7326 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value Y-value |  Function | Function Result |
1 1 1.7333059 GHz 6.72 dBm nde down 4.6445 MHz
T1 1 1.7302742 GHz -19.12 dBm ndg 26.00 dB
TZ 1 1.7349188 GHz -19.48 dBm Q factor 373.2

[ J1 ]

Date:13MAR 2017 210136

Figure Channel 1413 (1732.6MHz)(99% BW)

Spectrum |

(=)

Offset 30.00 dB @ RBW 3 kHz
SWT 112 ms & YBW 3 kHz

Ref Level 40.00 dBm

j& Attt 20 dB Mode Sweep

@ 1Pk Max

M1[1]

30 d&m Occ Bw

4.78 dBm
1.732241000 GHz
4.133586641 MHz

20 dBm

10 dBm =

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm—jp

\
f

dBm

CF 1.7326 GHz 10001 pts

Span 10.0 MHz |

Marker
Type | Ref | Tre |

X-value Y-value | Function

Function Result

4.78 dBm
-8.19 dBm
-5.51 dBm

1.732241 GHz
1.73052821 GHz
1.73466179 GHz

M1 1
T1 1
T2 1

Occ Bw

4.133586641 MHz

[ Jl
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Report No.: 1720509R-HPUSP49Vv00

Figure Channel 1513 (1752.6MHz)(-26dB BW)

Spectrum | IE%[ I

Ref Level 40,00 dém Offset 30.00 dB & RBW 5 kHz

j@ Att 20 dB SWT 40 ms @ VYBW & kHz Mode Sweap
@ 1Pk Max
M1[1] 7.46 dBm
1.753709900 GHz
30 dBm ndB 26.00 dB
Bw 4.659500000 MHz
20 dBm Q factor 376.4
10 dém L

o MMMM
/

-10 dBm
{ ¥
-20 dBm
ﬁ/ \ 1

al Aom
W\*‘M&ﬂ W VM

-50 dBm
CF 1.7526 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value Y-value |  Function | Function Result |
M1 1 1.7537099 GHz 7.46 dBm ndB down 4.6595 MHz
T1 1 1.7502692 GHz -18.58 dBm ndg 26.00 dB
T2 1 1.7549288 GHz -18.51 dBm Q factor 376.4
( Ji ] (T X

Date:13MAR 2017 205914

Figure Channel 1513 (1752.6MHz)( 99% BW)

Spectrum | IE%[ I

Ref Level 40,00 dém  Offset 30.00 dB & RBW 3 kHz
j@ Att 20de SWT 112 ms @ ¥YBW 3 kHz Mode Sweaep

@ 1Pk Max

M1[1] 4.17 dBm
1.751727100 GHz
30 dBm Occ Bw 4.124587541 MHz

20 dBm

10 dBm

0 dem

-10 dBm

-20 dBm

CF 1.7526 GHz 10001 pts Span 10.0 MHz I

Marker
Type | Ref | Trc | ¥-value | Y-value | Function Function Result |
M1 1 1.7517271 GHz 4.17 dBm
T1 1 1.75053221 GHz -6.48 dBm Occ Bw 4.124587541 MHz
T2 1 1,75465679 GHz -6.48 dBm

( il ] (T TR
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module
Test Item Occupied Bandwidth
Test Mode Mode 13: WCDMA Band4_ HSDPA_Link
Dateof Test  |2017/03/13 [ Test Site [SR10-H
Frequency -26dB Occupied 99% Occupied
Channel No.
(MHz) Bandwidth (MHz) | Bandwidth (MHz)
1312 1712.4 4.671 4.129
1413 1732.6 4.650 4.129
1513 1752.6 4.645 4.136
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Report No.: 1720509R-HPUSP49Vv00

Figure Channel 1312 (1712.4MHz)(-26dB BW)

Spectrum | IE%[ I

Ref Level 40.00 dBm Offset 30.00 dB & RBW & kHz

j@ Att 20 dB SWT 40 ms @ VYBW & kHz Mode Sweap
@ 1Pk Max
M1[1] 7.31dBm
1.711399100 GHz
30 dBm ndB 26.00 dB
Bwy 4.670500000 MHz
20 dBm Q factor 366 .4
1
10 dBm ¥
0 dBm \\
-10 dBm

-20 dBm

Y mmmww

—-_.__,___‘L;L.
L]

-50 dBm
CF 1.7124 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value |  Function | Function Result |
M1 1 1.7113991 GHz 7.31 dBm ndB down 4.6705 MHz
T1 1 1.7100622 GHz -18.58 dBm ndg 26.00 dB
T2 1 1.7147328 GHz -18.46 dBm Q factor 366.4
( il ] (T TR

Date:13MAR 2017 210335

Figure Channel 1312 (1712.4MHz)(99% BW)

Spectrum | IE%[ I

Ref Level 40.00 dBm Offset 30.00 dB & RBW 3 kHz
| Att 20 dB SWT 112 ms @ YBW 3 kHz Mode Sweep
@ 1Pk Max

M1[1] 4.72 dBm
1.712957900 GHz
Occ Bw 4.128587141 MHz

30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

-20 dBm

=50 dBm

CF 1.7124 GHz 10001 pts Span 10.0 MHz I

Marker
Type | Ref | Trc | ¥-value | Y-value | Function Function Result |
M1 1 1.7129579 GHz 4.72 dBm
T1 1 1.71033721 GHz -6.15 dBm Occ Bw 4.128587141 MHz
T2 1 1.71446579 GHz -6.13 dBm

( I ) (I Y™

Date:13MAR 2017 205007
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Figure Channel 1413 (1732.6MHz)(-26dB BW)

Spectrum |

(=)

Ref Level 40.00 dBm

Offset 30.00 dB @ RBW & kHz

j@ Att 20 dB SWT 40 ms @ VYBW & kHz Mode Sweap
@ 1Pk Max
M1[1] 7.03 dBm
1.732240000 GHz
30 d&m ndB 26.00 dB
Bw 4.649500000 MHz
20 d&m Q factor 372.6
10 dBm L1
0 dem "
-10 dBm }
¥ ¥
-20 dBm f \
-30 dem ﬂﬂ A
Lo o ' R IATA
50 dBm M
CF 1.7326 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value |  Function | Function Result |
M1 1 1.73224 GHz 7.03 dBm ndB down 4.6495 MHz
T1 1 1.7302742 GHz -18.90 dBm ndg 26.00 dB
T2 1 1.7349238 GHz -18.59 dBm Q factor 372.6
( I ) (I Y™

Date:13MAR 2017 210441

Figure Channel 1413 (1732.6MHz)(99% BW)

Spectrum |

(=)

Ref Level 40.00 dBm
| Att 20 dB

Offset 30.00 dB @ RBW 3 kHz

SWT 112 ms @ ¥YBW 3 kHz Mode Sweep

@ 1Pk Max

4.48 dBm
1.731786100 GHz

M1[1]

30 dBm

Occ Bw 4.128587141 MHz

20 dBm

10 dBm

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBrm—j

-a0 dBrm

CF 1.7326 GHz

10001 pts Span 10.0 MHz |

Marker
Type | Ref | Trc |

¥-value | Y-value | Function Function Result |

M1 1
T1 1
T2 1

4.48 dBm
-6.05 dBm
-4.43 dBm

1.7317861 GHz
1.73052921 GHz
1.73465770 GHz

Occ Bw 4.128587141 MHz

[ Jl

] (T X

Date:13MAR 2017 204915
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Figure Channel 1513 (1752.6MHz)(-26dB BW)
Spectrum | IE%[ I
Ref Level 40.00 dém Offset 30.00 dB & RBW & kHz
j@ Att 20 dB SWT 40 ms @ VYBW & kHz Mode Sweap
@ 1Pk Max
M1[1] 8.05 dBm
1.752601000 GHz
30 d&m ndB 26.00 dB
Bw 4.644500000 MHz
20 d&m Q factor 377.3
10 dBm !
0 dem
-10 dBm
¥ ¥
-20 dBm [ H
-30 dBm # W
-50 dBm
CF 1.7526 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value |  Function | Function Result |
M1 1 1.752601 GHz 8.05 dBm ndB down 4.6445 MHz
T1 1 1.7502722 GHz -18.16 dBm ndg 26.00 dB
T2 1 1.7549168 GHz -17.91 dBm Q factor 377.3

[ Jl

] ARRNRRNED

Date:13MAR 2017 21053

Spectrum |

0

Figure Channel 1513 (1752.6MHz)( 99% BW)

(=)

Ref Level 40.00 dBm
| Att 20 dB

Offset 30.00 dB @ RBW 3 kHz

SWT 112 ms @ ¥YBW 3 kHz Mode Sweep

@ 1Pk Max

4.72 dBm
1.752695000 GHz

M1[1]

30 dBm

Occ Bw 4.135586441 MHz

20 dBm

10 dBm

0 dem

-10 dBm

-20 dBm

-30 dBm

-40

-50 dBm

CF 1.7526 GHz

10001 pts Span 10.0 MHz |

Marker
Type | Ref | Trc |

¥-value | Y-value | Function Function Result |

M1 1
T1 1
T2 1

4.72 dBm
-3.53 dBm
-6.07 dBm

1.752695 GHz
1.75052521 GHz
1.75466079 GHz

Occ Bw 4.135586441 MHz

[ Jl

Date:13MAR 2017 204817
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6. Peak To Average Ratio
6.1. Test Equipment

Peak To Average Ratio / SR10-H

Instrument Manufacturer  |Type No. Serial No Cali. Due Date
Signal & Spectrum Analyzer |R&S FSVA40 101455 2017/11/27
Multisystem UE Tester Japan radio NJZ-2000 |ET00477 2017/09/19
Directional coupler Agilent 778D 20402 2017/10/06
6.2. Test Setup
| CMU200
:I Directional coupler
EUT .
Spectrum
Analyzer

6.3. Test Procedure

1. Set resolution/measurement bandwidth 2 signal’s occupied bandwidth.

2. Set the number of counts to a value that stabilizes the measured CCDF curve.

3. Record the maximum PAPR level associated with a probability of 0.1 %.

6.4. Uncertainty

In measuring transmissions in this band using an average power technique, the peak

to-average ratio (PAR) of the transmission may not exceed 13 dB.
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6.5. Test Result

Product Module

Test Item Peak To Average Ratio

Test Mode Mode 11: WCDMA Band4_Link

Date of Test  |2017/03/13 Test Site [SR10-H

Channel No. Frequency (MHz) Peak To Average Ratio (dB)

1312 1712.4 7.54
1413 1732.6 8.75
1513 1752.6 7.55

Figure Channel 1312 (1712.4MHz)

T Agilent Spectrum Analyzer - Power Stat CCDF

{ S0 Q AC SEMSENMT ALIGNAUTOD 12:23:50 AM Mar 14, 2017
[Center Freq 1.712400000 GHz Center Freq: 1712400000 GHz Radio 5td: None Freq! Channel
Input: RF —— Trig: Video Counts:2.00 Mi2.00 Mpt
IFGain:Low #Atten: 20 dB Ext Gain: -20.00 dB
Average Power i
g9 100 % Gaussian
17.84 dBm Y Center Freq||
. \ 1.712400000 GHz
39.76 % at 0dB 10 %
1%
10.0 % 3.54dB 01 %
1.0 % 559 dB
CF Step
0.1% 6.51dB 001 % 100 rh
0.01 % 7.08 dB ' Auto Man
0001% 7.42dB
0.0001 % 7.53dB 0.001 %
Peak 7.54 dB
25.38 dBm 0.0001 %
’ 0dB 20dB
Info BW 510.00 kHz
MSG STATUS
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Figure Channel 1412 (1712.4MHz)

T Agilent Spectrum Analyzer - Power Stat CCDF

50 &

AL SEMEE:INT ALTGN AUTO 12:21:29 AM Mar 14, 2017

|‘enter Freq 1.732090000 GHz Center Freq: 1.732090000 GHz Radio 5td: None Save
Input: RF —— Trig: Yideo Counts:2.00 M/2.00 Mpt
IFGain:Low #Atten: 20 dB Ext Gain: -20.00 dB
State»
Average Power 100 0 SAUSSIan
17.45 dBm ~
38.04 % at 0dB 10% \
1%
Dataj
»
10.0%  358dB 04 % Expor)
1.0% 6.28 dB
0.1% 7.56 dB Screen
0.01% |

0.01%  8.20dB mage
0.001% 8.66dB
0.0001% 8.73dB 0.001 %
Peak 8.75dB

26.20 dBm .

0.0001 % T dB S dE
Info BW 510.00 kHz

Figure Channel 1512 (1712.4MHz)

T Agilent Spectrum Analyzer - Power Stat CCDF

L 50 % AC SEMSE:INT ALIGN AUTO 12:26:29 &M Mar 14, 2017
l[Center Freq 1.752600000 GHz Center Freq: 1.752600000 GHz Radio Std: None Freq/Channel
Input: RF ——  Trig: Video Counts:2.00 M{2.00 Mpt
IFGain:Low #Atten: 20 dB Ext Gain: -20.00 dB
Average Power i
g 100 % Gaussian
Center Freq|
17.12.dBm \\ 1.762600000 GHz
39.76 % at 0dB 10%
1%
100 % 3.54dB 04 %
1.0% 559dB
CF Step
0.1% 6.49 dB 001 % 510.000 kHz
001% 7.08 dB ' Auto Man
0.0019% 7.46dB
0.0001 9% 7.54dB 0.001 %
Peak 7.55dB
24 67 dBm .
0.0001 % 0dB 20dB
Info BW 510.00 kHz
MSG STATUS
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Product Module

Test Item Peak To Average Ratio

Test Mode Mode 12: WCDMA Band4_ HSUPA_Link

Dateof Test  |2017/03/13 [ Test Site [SR10-H

Channel No. Frequency(MHz) Peak To Average Ratio (dB)

1312 1712.4 7.89
1413 1732.6 7.74
1513 1752.6 7.74

Figure Channel 1312 (1712.4MH2z)

Tl Agilent Spectrum Analyzer - Power Stat CCDF
L o0 2

AC SENSE:INT|

ALIGN AUTD

12:37.39 AM Mar 14, 2017

||enter Freq 1.712400000 GHz Center Freq: 1712400000 GHz Radio Std: None Freq/Channel
Input: RF ——  Trig: Video Counts:2.00 Mi2.00 Mpt
IFGain:Low HAtten: 20 dB Ext Gain: -20.00 dB
Average Power 100 % S2ussian
15.68 dBm Y Center Freq||
) \ 1.712400000 GHz
39.78 % at 0dB 10 %
1%
10.0 % 3.50dB 01%
1.0% 5.60 dB
CF Ste
0.1% 6.57 dB 001 % 510000 kHl;
0.01 % 7.25 dB ' Auto Man
0.001% 7.64dB
0.00019% 7.78dB 0.001 %
Peak 7.89 dB
23.57 dBm .
0.0001 % 0 dB =5
Info BW 510.00 kHz
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Figure Channel 1412 (1712.4MHz)

T Agilent Spectrum Analyzer - Power Stat CCDF

(l 50 % AC SEMSE:INT ALIGN AUTO 12:30:06 &M Mar 14, 2017 [ _ .~ |
|[Center Freq 1.732600000 GHz Center Freq: 1.732600000 GHz Radic Std: None Freql Channel
Input: RF ——  Trig: Video Counts:2.00 M/2.00 Mpt
IFGain:Low RAtten: 20 dB Ext Gain: -20.00 dB
Average Power i
g 100 % Gaussian
15.47 dBm \ Center Freq(|
’ \ 1732600000 GHz
39.84 % at 0dB 10%
1%
10.0 % 3.50dB 0.1%
1.0% 558 dB
CF Step
0.1% 6.54 dB 001 % 510.000 kHz
0.01 % 7.18 dB ' Auto Man
0.001% 7.60dB
0.00019% 7.62dB 0.001 %
Peak 7.74 dB
23.21 dBm 0.0001 %
' 0dB 20dB
Info BW 510.00 kHz
IMSG STATUS

Figure Channel 1512 (1712.4MHz)

T Agilent Spectrum Analyzer - Power Stat CCDF

( S50 8 AC SENSE:INT ALIGN AUTO 12:42:12 AMMar 14, 2017 | |
l[Center Freq 1.752600000 GHz Center Freq: 1.752600000 GHz Radio Std: None Freq/Channel
Input: RF —— Trig: Video Counts:2.00 M/2.00 Mpt
IFGain:Low #Atten: 20 dB Ext Gain: -20.00 dB
Average Power i
g 100 % Gaussian
CenterFreq|
15.79 dBm \\ 1.752600000 GHz
39.75 % at 0dB 10%
1%
10.0 % 3.50dB 01 %
1.0 % 559 dB
CF Step
0.1% 6.56 dB 0.01 % 510.000 kHz
0.01 % 7.24 dB ' Auto Man
0.001% 7.62dB
0.0001% 7.74dB 0.001 %
Peak 7.74 dB
23.53 dBm .
0.0001 % 0dB 20dB
Info BW 510.00 kHz
MSG STATUS
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Product Module

Test Item Peak To Average Ratio

Test Mode Mode 13: WCDMA Band4_ HSDPA_Link

Dateof Test  |2017/03/13 [ Test Site [SR10-H

Channel No. Frequency(MHz) Peak To Average Ratio (dB)

1312 1712.4 7.76
1413 1732.6 8.25
1513 1752.6 7.75

Figure Channel 1312 (1712.4MH2z)

Il Agilent Spectrum Analyzer, - Power Stat CCDF

S0 %

AC ALTGN AUTC

12:32:22 AMMar 14, 2017 |, ., |
’ Freq/ Channel

|Center Freq 1.712400000 GHz

Input: RF

Average Power

16.09 dBm
39.85 % at 0dB

10.0% 3.51dB
1.0% 5.60 dB
01% 6.56 dB
0.01% 7.23dB
0001% 7.60dB
0.0001% 7.72dB
Peak 7.76 dB

23.85 dBm

IFGain:Low

Center Freq: 1.712400000 GHz Radio Std: None
——  Trig: Video Counts:2.00 M/2.00 Mpt
#Atten: 20 dB Ext Gain: -20.00 dB
Gaussian
100 %
\ CenterFreqj
1.712400000 GHz
10 % N
1%
0.1%
CF Step
o 510.000 kHz
0.01% \ Auto Man
0.001 % \
o,
0.0001 % 0 dB >0 J5

Info BW 510.00 kHz

STATUS
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Figure Channel 1412 (1712.4MHz)

T Agilent Spectrum Analyzer - Power Stat CCDF EJE‘El
(! S0 6 AC SEMSEINT ALIGN AUTO 12:30:26 AMMar 14, 2017 [ |
[Center Freq 1.732600000 GHz Center Freq: 1732600000 GHz Radic Std: None Freq/Channel
Input: RF —— Trig: Video Counts:2.00 Mi2.00 Mpt
IFGain:Low HAtten: 20 dB Ext Gain: -20.00 dB
Average Power i
g 100 % Gaussian
Center Freqf
16.10 dBm \\ 1.732600000 GHz
39.85 % at 0dB 10%
1%
10.0% 3.50dB 01%
1.0% 561dB
CF Step
0.1% 6.56 dB 001 % 510,000 kHz
0.01 % 7.25dB ' Auto Man
0.001% 7.65dB
0.0001% 7.74dB 0.001 %
Peak 8.25dB
24 .35 dBm 0.0001 %
' 0dB 20dB
Info BW 510.00 kHz
MSG STATUS

Figure Channel 1512 (1712.4MHz)

Tl Agilent Spectrum Analyzer - Power Stat CCDR

(! S0 Q AC SEMSEIMT ALIGH AUTO 12:28:36 AM Mar 14, 2017
|[Center Freq 1.752600000 GHz Center Freq: 1.752600000 GHz Radio 5td: None Freq/Channel
Input: RF —— Trig: Video Counts:2.00 Mf2.00 Mpt
IFGain:Low RAtten: 20 dB Ext Gain: -20.00 dB
Average Power i
g 100 % Gaussian
CenterFreqj
16.16 dBm \\ 1.752600000 GHz
39.82 % at 0dB 10%
1%
10.0 % 3.51dB 0.4 %
1.0% 559 dB
CF Step
01% 6.56 dB 001 % 510000 kHz
0.01 % 7.19dB ) Auto Man
0001% 7.58dB
0.0001% 7.73dB 0.001 %
Peak 7.75dB
23.91 dBm 0.0001 %
' 0dB 20dB
Info BW 510.00 kHz
MSG STATUS

Page: 83 of 156



Report No.: 1720509R-HPUSP49Vv00

D DEKRA

7. Conducted Band Edge

7.1. Test Equipment

Conducted Band Edge / SR10-H

Instrument Manufacturer  |Type No. Serial No Cali. Due Date
Signal & Spectrum Analyzer |R&S FSVA40 101455 2017/11/27
Multisystem UE Tester Japan radio NJZ-2000 |ET00477 2017/09/19
Directional coupler Agilent 778D 20402 2017/10/06
7.2. Test Setup
| CMU200
Directional coupler

EUT

7.3. Test Procedure

Spectrum
Analyzer

1. The EUT was connected to spectrum analyzer and System Simulator via power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and

attenuator. The path loss was compensated to the results for each measurement.

3. The conducted spurious emission for the whole frequency range was taken.

4.In the 1MHz bands immediately outside and adjacent to the frequency block a resolution

bandwidth of at least one percent of the emission bandwidth of the fundamental emission

of the transmitter may be employed to measure the out of band Emissions.

7.4. Uncertainty

The measurement uncertainty is defined as + 1.2 dB.
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7.5. Test Result

Product Module

Test Item Conducted Band Edge

Test Mode Mode 1: GPRS 850_Link

Date of Test 2017/03/09 Test Site SR10-H

Figure Channel 128 (824.20MHz)

Spectrum

=)

Ref Level 39.00 dBm

|& Att 20 dB SWT

Offset 29.00 dB & RBW 3 kHz
55.6 ms @ YBW 3 kHz

Mode Sweep

@1Rm Max

30 dBm

m2[1] -12.85 dBm

20 dBm

823.996500 MHz
-13.56 dBm)|
824.000000 MHz

M1[1]

10 dBm

A

0 dBrn

[\

-10 dem

D1 -13.000 dBrm

-20 dem

)

-30 dem

-40 dBm

/ \

-50 dBm A

b

A i

GF 824.0 MHz

10001 pts

Marker

Type | Ref | Trc | X-value |

Y-value |

Span 5.0 MHz |

Function | Function Result |

M1 1
M2 1

824.0 MHz
823,9965 MHz

-13.56 dBm
-12.85 dBm

Jl

| [ TR

Date:9MAR 2017 212745

Figure Channel 251 (848.80MHz)

Spectrum

(=)

Ref Level 39.00 dBm

|= Att 20 dB SWT

Offset 29.00 dB @ RBW 3 kHz
55.6 ms @ VYBW 3 kHz

Mode Sweep

@ 1Rm Max

30 dBm

M2[1] -14.32 dBm)|

20 dBm

849.023000 MHz
-19.50 dBm|
849.000000 MHz

m1[1]

10 dBm

0 dBm J“

-10 dBm T

D1 -13.000 dBrm

-20 dem ‘M’

-30 dem f

-40 dem 'Jd

-50 dem y

M

CF 849.0 MHz

Span 5.0 MHz

10001 pts
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 849.0 MHz -19.50 dBm
M2 1 849.023 MHz -14,32 dBm
J1 ] W e

Date:9MAR 2017 212554
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Product Module
Test Item Conducted Band Edge
Test Mode

Mode 2: GPRS 1900_Link

Date of Test

2017/03/09

Test Site

SR10-H

Figure Channel 512 (1850.20MHz)
Spectrum

=)

Ref Level 40.00 dBm
|& Att 20 dB

Offset 30.00 dB & RBW 3 kHz

SWT 55,0 ms @ YBW 3 kHz Mode Sweep

@ 1Pk Max

m2[1]
30 dBm

M1[1]
20 dBm

-13.41 dBm)|
1.849980000 GHz
-16.05 dBm)|
1.850000000 GHz

10 dBm

A
/

0 dem

-10 dem b,

D1 -13.000 dBrm

,
L
L=

-20 dem

-30 dBm !

-40 dem

-50 dem

rblispitias

GF 1.85 GHz 10001 pts

Span 5.0 MHz |

Marker

Type | Ref | Trc | X-value | Y-value | Function |
M1 1

Function Result |

1.85 GHz -16.05 dBm
M2 1 1,84998 GHz -13.41 dem

Jl )

Date:9MAR 2017 230430

Figure Channel 810 (1909.80MHz)
Spectrum

(=)

Ref Level 40,00 dém  Offset 30.00 dB @ RBW 3 kHz

D1 -13.000 dBrm W

-20 dem 'ﬁ

o Att 20dB SWT 55.6ms @ VBW 3 kHz Mode Sweep
@ 1Pk Max
M2[1] ~13.24 dBm
1.910015500 GHz
30 dBm mMi[1] -15.60 dBm)|
™ 1.910000000 GHz
20 dBm ; q\
10 dBm / \
0 dBm ]
-10 dBém /%

-20 dem \

\

-40 dBm M M
50 dem Ly 4] wMum
CF 1.91 GHz 10001 pts Span 5.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1.91 GHz -15.60 dBm
M2 1 1.9100155 GHz -13.24 dBm

Jl )

Date:9MAR 2017 230302
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Product

Module

Test Iltem

Conducted Band Edge

Test Mode

Mode 3: EGPRS 850_Link

Date of Test

2017/03/09

Test Site

SR10-H

Figure Channel 128 (824.20MHz)
Spectrum

=)

Ref Level 39.00 dBm
|& Att

Offset 29.00 dB & RBW 3 kHz

20de SWT  55.6ms @ VBW 3kHz Mode Sweep
® 1Rm Max
M2[1] ~14.97 dBm
823.986500 MHz
30 dem
m M1[1] -21.28 dBm
824.000000 MHz
20 dem
10 dBm )« \
0dem i

-10 dem

W1
D1 -13.000 dBrm i

|
-20 dem W
-30 dem

-40 dBm JM h’[

g

GF 824.0 MHz 10001 pts Span 5.0 MHz J
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 824.0 MHz -21.28 dBm
M2 1 823,9865 MHz -14.97 dBm

Jl )

Date:9MAR 2017 211947

Figure Channel 251 (848.80MHz)
Spectrum

(=)

Ref Level 39.00 dBm
|= Att 20 dB

Offset 29.00 dB @ RBW 3 kHz

SWT 55.6 ms @ YBW 3 kHz Mode Sweep

@1Rm Max

M2[1]
30 B

M1[1]
20 deBm

-19.17 dBm)|
849.023000 MHz
-21.19 dBm|
849.000000 MHz

M

10 dBm

0 dBm

-10 dBm

D1 -13.000 derm

—

-20 dBm

]
=3

-30 dem

/ %

-390 dem

M%WMM )

el L L
A by

CF 849.0 MHz 10001 pts Span 5.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 849.0 MHz -21.19 dBm
M2 1 849.023 MHz -19.17 dBm
Jl

] (T

Date:9MAR 2017 212150
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Product Module

Test Item Conducted Band Edge

Test Mode Mode 4: EGPRS 1900_Link

Date of Test 2017/03/09 Test Site

SR10-H

Figure Channel 512 (1850.20MHz)
Spectrum

Ref Level 40.00 dBm

=)

Offset 30.00 dB & RBW 3 kHz

|& Att 20 dB SWT 55,0 ms @ YBW 3 kHz Mode Sweep
@ 1Pk Max
M2[1] -16.99 dBm|
1.849987500 GHz|
30 dBm M1[1] -20.30 dBm)|
1.850000000 GHz
20 dBm 'I
10 dBm f \
0 dem

-10 dem T

D1 -13.000 dBrm 2] I
-20 dBm ﬁ “
-30 dBm
-40 dBm r M
50 dem i 'WMM
CF 1.85 GHz 10001 pts Span 5.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1.85 GHz -20.30 dBm
M2 1 1.84939875 GHz -16.99 dBm

Jl )

Date:9MAR 2017 230012

Figure Channel 810 (1909.80MHz)
Spectrum

Ref Level 40.00 dBm
|= Att 20 dB
® 1Pk Max

(=)

Offset 30.00 dB @ RBW 3 kHz

SWT 55.6 ms @ YBW 3 kHz Mode Sweep

M2[1] -15.02 dBm)|

1.910011500 GHz
-19.52 dBm|
1.910000000 GHz

30 dBm

m1[1]
20 dem :

[

10 dBm

0dBm

-10 dem

D1 -13.000 dBm

-20 dBm

T

-30 dem

-40 dBm } H"

,M "
CF 1.91 GHz 10001 pts

Marker
Type | Ref | Trc |

-50 dBm

Span 5.0 MHz

X-value | Y-value | Function | Function Result |
M1 1 1.91 GHz -19.52 dBm

M2 1 1.9100115 GHz -15.02 dBm
Jl )

Date:9MAR 2017 230113

L | CELEEEE™ ]
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Product

Module

Test Item

Conducted Band Edge

Test Mode

Mode 5: WCDMA Band 5_Link

Date of Test

2017/03/10 Test Site SR10-H

Figure Channel 4132 (826.40MHz)

Spectrum n%:(

Ref Level 39.00 dBm  Offset 29.00 dB & RBW 5 kHz

s att 20dE SWT  120ms ® VBW 5kHz  Mode Sweep
@ 1Pk Max
MZ[1] ~25.89 dBm
§23.99700 MHz
30de
m Mi[1] -27.82 dBm
£24.00000 MHz
20 dbm
10 dim

0 dBrm W
-10 dBm r \1
\

D1 -13.000 dBrm f

-20 dem

-30 dBm LM
-40 dBm
-50 dBm
CF 824.0 MHz 10001 pts Span 30.0 MHz
Marker
Type | Ref | Trc X-value Y-value | __Function | Function Result

M1 1 824.0 MHz -27.82 dBm

M2 1 823,997 MHz -25.89 dBm

Il ] W e

Date:10MAR 2017 011408

Figure Channel 251 (846.60MHz)

Spectrum :%[

Ref Level 39.00 dBm Offset 29.00 dB @ RBW 5 kHz

o Att 20de SWT  120ms @ VBW 5kHz Mode Swaep
® 1Pk Max
M2[1] ~26.89 dBm
849.00300 MHz|
30 dam
™ M1[1] -26.34 dBm
849.00000 MHz|
20 dam
10 dBm

0 dBm /j k\
-10 dBm

D1 -13.000 derm

=S

-20 dBm
-30 dBm 4
-40 dBm
-20 dBm
CF 849.0 MHz 10001 pts Span 30.0 MHz J
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 849.0 MHz -26.34 dBm
M2 1 849.003 MHz -26.89 dBm
Il ] GRARiD 06

Date:10MAR 2017 011143
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Product Module

Test Item Conducted Band Edge

Test Mode Mode 6: WCDMA Band 5_HSUPA_Link

Date of Test 2017/03/10 Test Site SR10-H

Figure Channel 4132 (826.40MHz)

D DEKRA

Spectrum

(=)

Ref Level 39.00 dBm
|& Att 20 dB

Offset 29.00 dB @ RBW 5 kHz
SWT 120 ms @ VBW & kHz

Mode Sweep

@ 1Pk Max

30 dBm

M2[1]

20 dBm

M1[1]

-25.98 dBm)|
823.99700 MHz
-27.55 dBm)|
824.00000 MHz

10 dBm

0 dBm

-10 dBm

D1 -13.000 dBrm

-20 dem

-20 dem

-40 dem

-50 dem

CF 824.0 MHz

10001 pts

Span 30.0 MHz

Marker

Type | Ref | Trc X-value

Y-value | __Function |

Function Result

M1 1
M2 1

824.0 MHz
823,997 MHz

-27.55 dBm
-25.98 dBm

Jl

| UNNNRRRED W

Date:10MAR 2017 0120:10

Figure Channel 251 (846.60MHz)

Spectrum |

Ref Level 39.00 dBm
|= Att
® 1Pk Max

&

Offset 29.00 d& & RBW 5 kHz

20 dB SWT 120 ms @ YBW 5 kHz Mode Sweep

m2[1] -21.97 dBm)|
849.00300 MHz
-23.14 dBm|

849.00000 MHz|

30 dBm

M1[1]
20 dBm

10 dBm

0 dBm

-

-10 dBm

D1 -13.000 dem

-
=

-20 dBm

-30 dem

-40 dBm

CF 849.0 MHz

Marker

Type | Ref | Trc |
M1 1

10001 pts Span 30.0 MHz |

X-value | Y-value | Function |

840.0 MHz -23.14 dBm

Function Result |

12 1 849.003 MHz -21.97 dBm

Il )

Date:10MAR 2017 011836
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Product Module

Test Item Conducted Band Edge

Test Mode

Mode 7: WCDMA Band 5_HSDPA_Link

Date of Test 2017/03/10

Test Site

SR10-H

Figure Channel 4132 (826.40MHz)

Spectrum

Ref Level 39.00 dBm

(=)

Offset 29.00 dB @ RBW 5 kHz

|& Att 20 dB SWT 120 ms @ VBW 5 kHz

Mode Sweep
@ 1Pk Max

M2[1]
30 dBm

M1[1]
20 dBm

-27.34 dBm)|
823.99700 MHz
-27.83 dBm)|
824.00000 MHz

10 dBm

0 dBm

-10 dBm

D1 -13.000 dBrm

-20 dem

-20 dem

-40 dem

-50 dem

CF 824.0 MHz 10001 pts

Marker

Type | Ref | Trc X-value Y-value |__Function

Span 30.0 MHz

| Function Result

M1 1
M2 1

824.0 MHz
823,997 MHz

-27.83 dBm
-27.34 dBm

Jl

Date:10MAR 2017 011511

Figure Channel 251 (846.60MHz)

Spectrum

Ref Level 39.00 dBm

(=)

Offset 29.00 dB @ RBW 5 kHz

|= Att 20 dB SWT 120 ms @ V¥BW 5 kHz

Mode Sweep

® 1Pk Max

M2[1]
30 B

M1[1]
20 deBm

-24.53 dBm)|
849.00300 MHz
-24.47 dBm|
849.00000 MHz

10 dBm

0 dBm

-10 dBm

D1 -13.000 derm

-20 dBm

7
i .
-30 dBm “ﬂ

-40 dBm

o

CF 849.0 MHz 10001 pts

Marker

Type | Ref | Trc | X-value | Y-value | Function |
M1 1

Span 30.0 MHz

240.0 MHz
849.003 MHz

-24.47 dBm

M2 -24.55 dBm

1

Function Result |

Jl

Date:10MAR 2017 011720
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Product Module

Test Item Conducted Band Edge

Test Mode Mode 8: WCDMA Band 2_Link

Date of Test 2017/03/10 Test Site SR10-H

Figure Channel 9262 (1852.40MHz)

Spectrum né:[
Ref Level 39.00 dém Offset 29.00 dB & RBW 5 kHz
|& Att 20 dB SWT 120 ms @ YBW 5 kHz Mode Sweep
@ 1Pk Max
M2[1] -22.59 dBm|
1.85019700 GHz|
30 dBm M1[1] -21.17 dBm
1.85020000 GHz
20 dBm
10 dBm
0 dBm
D1 -13.000 dBrm F ‘\
-20 dBm % \
-30 dBm ( \
-40 dBm
-50 dBm - 14 i
GF 1.8502 GHz 10001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1.8502 GHz -21.17 dBm
M2 1 1.850197 GHz -22.59 dBm
i | GNRRNERED

Date:10MAR 2017 015847

Figure Channel 9538 (1907.60MHz)
Spectrum [@]

Ref Level 39.00 dBm Offset 29.00 dB @ RBW 5 kHz
|= Att 20 dB SWT 120 ms @ YBW 5 kHz Mode Sweep
® 1Pk Max

m2[1] -20.40 dBm
1.90980300 GHz
30 dem m1[1] -20.90 dBm
1.90980000 GHz

20 dBm

10 dBm

0 dBm

-10 dem '-J“m

D1 -13.000 dBrm / -

-20 dem

-30 dem {

| |

-50 dem L

CF 1.9093 GHz 10001 pts
Marker

Type | Ref | Trc | X-value | Y-value | Function |
M1 1 1.9098 GHz -20.90 dBm
M2 1 1.909803 GHz -20.40 dBm

Il ] (T E]

Date:10MAR 2017 015706

Span 30.0 MHz |

Function Result |
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Product Module

Test Item Conducted Band Edge

Test Mode Mode 9: WCDMA Band 2_ HSUPA_Link

Date of Test 2017/03/10 Test Site SR10-H

Figure Channel 9262 (1852.40MHz)

Spectrum né:[
Ref Level 39.00 dém Offset 29.00 dB & RBW 5 kHz
|& Att 20 dB SWT 120 ms @ YBW 5 kHz Mode Sweep
@ 1Pk Max
M2[1] -24.92 dBm|
1.85019700 GHz|
30 dBm M1[1] -24.25 dBm
1.85020000 GHz
20 dBm
10 dBm
0 dBrn
-10 dBm
D1 -13.000 dBrm {v
-20 dBm u
L] \
-30 dBm ’ \
-40 dBm M
-50 dBm m
GF 1.8502 GHz 10001 pts Span 30.0 MHz J
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1.8502 GHz -24.25 dBm
M2 1 1.850197 GHz -24.92 dBm

Jl )

Date:10MAR 2017 015048

Figure Channel 9538 (1907.60MHz)

Spectrum

(=)

Ref Level 39.00 dBm
|= Att 20 dB

Offset 29.00 dB @ RBW 5 kHz

SWT 120 ms @ YBW 5 kHz Mode Sweep

® 1Pk Max

M2[1]
30 dBm

m1[1]
20 dBm

-26.39 dBm)|
1.90980300 GHz
-24.70 dBm|
1.90980000 GHz

10 dBm

0 dBm

-10 dBm

D1 -13.000 dBrm

-20 dem

-

-30 dem

-40 dem {

-50 dem

CF 1.9098 GHz 10001 pts

Span 30.0 MHz |

Marker

Type | Ref | Trc | X-value | Y-value | Function |

Function Result |

M1 1 1.9098 GHz -24.70 dBm
M2 1 1.909803 GHz -26.39 dBm

Jl )

Date:10MAR 2017 014817

| CEECEEE
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Product Module

Test Item Conducted Band Edge

Test Mode Mode 10: WCDMA Band 2_HSDPA_Link

Date of Test 2017/03/10 Test Site SR10-H

Figure Channel 9262 (1852.40MHz)

Spectrum

=)

Ref Level 39.00 dBm

|& Att 20 dB SWT

Offset 29.00 dB @ RBW 5 kHz
120 ms @ ¥YBW 5 kHz

Mode Sweep

@ 1Pk Max

30 dBm

m2[1] -24.67 dBm

20 dBm

1.85019700 GHz
-22.52 dBm|
1.85020000 GHz

M1[1]

10 dBm

0 dBrn

-10 dem

D1 -13.000 dBrm

-20 dem

-30 dem

F‘"‘“““\\
|

-40 dBm
-50 dBm Ilﬁ -|l

' 'WWMWMWM

GF 1.8502 GHz 10001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 1.8502 GHz -22.52 dBm
M2 1 1.850197 GHz -24.67 dBm

| CHNNEREED o

Date:10MAR 2017 015318

Figure Channel 9538 (1907.60MHz)

Spectrum

(=)

Ref Level 39.00 dBm
|= Att

Offset 29.00 dB @ RBW 5 kHz

D1 -13.000 dBrm

20 de SWT 120 ms @ YBW 5 kHz Mode Sweep
® 1Pk Max
mz2[1] -23.25 dBm|

1.90980300 GHz

30 dBm M1[1] -23.24 dBm)|
1.90980000 GHz

20 dBm

10 dBrm

0 dBm

-10 dBm

-20 dem !

!

-40 dem

-50 dem

”WWWMWWM

CF 1.9093 GHz 10001 pts Span 30.0 MHz J
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1.9098 GHz -23.24 dBm
M2 1 1.909803 GHz -23.25 dBm
i ] (T

Date:10MAR 2017 015515
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Product

Module

Test Iltem

Conducted Band Edge

Test Mode

Mode 11: WCDMA Band4_Link

Date of Test

2017/03/13 Test Site SR10-H

Figure Channel 1312 (1712.40MHz)

Spectrum né:[

Ref Level 40.00 dém Offset 30.00 dB & RBW S kHz
|& Att 20 dB SWT 120 ms @ YBW 5 kHz Mode Sweep

@ 1Pk Max

m2[1] -24.87 dBm
1.70999700 GHz
m1[1] -26.42 dBm
1.71000000 GHz

30 dBm

20 dBm

10 dBm

0 dBm M\

-10 dem

D1 -13.000 dBrm

-20 dem

-30 dBm

-40 dem

-50 dem

GF 1.71 GHz 10001 pts Span 30.0 MHz J

Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1.71 GHz -26.42 dBm

M2 1 1.708997 GHz -24.87 dBm

1 ) RN RRD

Date:13MAR 2017 211128

Figure Channel 1513 (1752.60MHz)

Spectrum n%: I

Ref Level 40.00 dBm Offset 30.00 dB @ RBW & kHz

|= Att 20de SWT 120 s @ YBW & kHz Mode Sweep
® 1Pk Max
mM2[1] -26.42 dBm
1.75500300 GHz|
30 dBm M1[1] -26.19 dBm
1.75500000 GHz|
20 dBrm
10 dBm

0 dBm M
-10 dBm ’[ \
[
|

01 -13.000 dBrm
-20 dBm

-30 dem
-40 dBm fw “\
50 dem

CF 1.755 GHz 10001 pts Span 30.0 MHz ]
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.755 GHz -26.19 dBm
M2 1 1.755003 GHz -26.42 dBm
Jl ] WA e

Date:13MAR 2017 211332

Page: 95 of 156



D DEKRA

Report No.: 1720509R-HPUSP49Vv00

Product Module

Test Item Conducted Band Edge

Test Mode Mode 12: WCDMA Band4_HSUPA_Link

Date of Test 2017/03/13 Test Site SR10-H

Figure Channel 1312 (1712.40MHz)

Spectrum | In%:

Ref Level 40.00 dBm  Offset 30.00 dB & RBW 5 kHz
|& Att 20 dB SWT 120 ms @ VBW E kHz Mode Sweep
@ 1Pk Max

mM2[1] -29.56 dBm)|
1.70999700 GHz
mM1[1] -28.99 dBm)|
1.71000000 GHz|

30 dBm

20 dBm

10 dBm
0 dBrn [' .“l
-10 dBm

D1 -13.000 dBr ! Il

-20 dem

-30 dBm .
-40 dBm Mﬂ %M
hil

-50 dBm

CF 1.71 GHz 10001 pts Span 30.0 MHz
Marker

Type | Ref | Trc X-value Y-value | __Function | Function Result
M1 1 1.71 GHz -28.99 dBm
M2 1 1.709997 GHz -29.56 dBm

i ] D W

Date:13MAR 2017 211748

Figure Channel 1513 (1752.60MHz)

Spectrum | In%:[

Ref Level 40.00 dém  Offset 30.00 d& & RBW 5 kHz

= att o0de SWT  120ms @ VBW 5kHz  Mode Sweep
@ 1Pk Max
M2[1] ~31.22 dBm
1.75500300 GHz|
30 dBm M1[1] -28.44 dBm
1.75500000 GHz|
20 dem
10 dem

0 dBm [ \
-10 dBm

D1 -13.000 dBm J

-20 dem r
l

-30 dem

-40 dBm ¥ i W
-50 dBm

CF 1.755 GHz 10001 pts Span 30.0 MHz J
Marker
Type | Ref | Tre X-value Y-value | __Function | Function Result |
M1 1 1.755 GHz -26.44 dBm
M2 1 1.755003 GHz -31.22 dBm
i J (T

Date:13MAR 2017 21:1920
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Product

Module

Test Iltem

Conducted Band Edge

Test Mode

Mode 13: WCDMA Band4_HSDPA_Link

Date of Test

2017/03/13 Test Site

SR10-H

Figure Channel 1312 (1712.40MHz)
Spectrum |

(=)

Ref Level 40.00 dem  Offset 30.00 db & RBW S kHz

|& Att 20 B SWT 120 ms @& YBW 5 kHz Mode Sweep

@ 1Pk Max

M2[1]
30 dBm

M1[1]

-27.10 dBm)|
1.70999700 GHz|
-27.76 dBm)|

20 dBm

1.71000000 GHz|

10 dBm

0 dBm

-10 dem

D1 -13.000
-20 dem

dBr I |

-30 dBm

-40 dem

-50 dem

GF 1.71 GHz

10001 pts

Marker
Type | Ref | Trc |
M1 1

Span 30.0 MHz |

¥-value | Y-value | Function | Function Result

M2 1

1.71 GHz -27.76 dBm
1.709997 GHz -27.10 dBm

Il

] ARRAEEEED o

Date:13MAR 2017 211620

Spectrum |

Figure Channel 1513 (1752.60MHz)

oo
W
Offset 30.00 d& & RBW 5 kHz

Ref Level 40.00 dBm
|= Att 20 de

SWT 120 ms @ YBW 5 kHz Mode Sweep

® 1Pk Max

30 dBm

m2[1] -28.30 dBm)|

1.75500300 GHz|

20 dBm

M1[1] -28.83 dBm|

1.75500000 GHz|

10 dBm

0 dBm

-10 dem

-20 dBm

D1 -13.000 dBmr

-30 dBm

-40 dem

-50 dBm

fat

CF 1.755 GHz

10001 pts

Marker
Type | Ref | Trc |
M1 1

Span 30.0 MHz |

X-value | Y-value | Function |

12 1

Function Result |
1.755 GHz -28.83 dBm

1.755003 GHz -28.30 dBm

Jl

] [T Y™

Date:13MAR 2017 211503
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8. Spurious Emission

8.1. Test Equipment

Conducted Emission / SR10-H

Instrument Manufacturer |Type No. Serial No Cali. Due Date
Signal & Spectrum Analyzer [R&S FSVA40 101455 2017/11/27
Multisystem UE Tester Japan radio |NJZ-2000 ET00477 2017/09/19
Directional coupler Agilent 778D 20402 2017/10/06
Radiated Spurious Emission / CB4-H

Instrument Manufacturer |Type No. Serial No Cali. Due Date
Test Receiver R&S ESCS 30 836858/022 2018/01/14
Multisystem UE Tester Japan radio |NJZ-2000 ET00477 2017/09/19
Signal & Spectrum Analyzer [R&S FSVA40 101455 2017/11/27
Pre-Amplifier DEKRA AP-025C CHM-0706049 |2017/12/18
Bilog Antenna Schaffner CBL6112B 2797 2017/08/14
Pre-Amplifier EMCI EMCO0031835 (980233 2018/02/02
Horn Antenna Schwarzbeck |BBHA 9120 D639 2017/06/29

8.2. Test Setup
Conducted Spurious Measurement: below 1GHz
| CMU200

Directional coupler

EUT .
Spectrum

Analyzer
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Radiated Spurious Measurement: below 1GHz

FRP Dome

{Antenna Tower)
Antennna

lm_ EUT , - V.r
T H___.— am &

150 ¢cm

X

(Turntable)

Test Receiver{=: ] [Controlle—o

L ]

Radiated Spurious Measurement: above 1GHz

P T
Imto4m (Antenna Tower)
Antenna
I AE ] EUT| [ s
i |
S e “_..___._ am —_—
(Turntable) / AN ANANANN

‘= GroundPlane o Pre-Amplifier

Spectrum Analyzer| 5 oiy | [ 5] [Controlle——
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8.3. Test Procedure

8.4.

Conducted Spurious Measurement:

Place the EUT on a bench and set it in transmitting mode.

Connect a low loss RF cable from the antenna port to a spectrum analyzer and CMU200
by a Directional Couple.

EUT Communicate with CMU200, then select a channel for testing.

Add a correction factor to the display of spectrum, and then test.

The resolution bandwidth of the spectrum analyzer was set at 1 MHz, sufficient scans
were taken to show the out of band Emission if any up to 10" harmonic.

Radiated Spurious Measurement:

)

k)

The EUT was placed on a rotatable wooden table with 1.5 meter above ground.

The EUT was set 3 meters from the receiving antenna, which was mounted on the
antenna tower.

The table was rotated 360 degrees to determine the position of the highest spurious
emission.

The height of the receiving antenna is varied between one meter and four meters to
search the maximum spurious emission for both horizontal and vertical polarizations.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 1MHz,
Sweep 500ms, Taking the record of maximum spurious emission.

A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum

spurious emission.

m) Taking the record of output power at antenna port

n)

0)

Repeat step 7 to step 8 for another polarization.
EIRP = SG - Cable loss + Antenna Gain

Uncertainty

The measurement uncertainty is defined as 3.2 dB for Radiated Power Measurement.
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8.5.

Test Result

Product

Module

Test ltem

Conducted Spurious Emission

Test Mode

Mode 1: GPRS 850_Link

Date of Test

2017/03/10

Test Site

SR10-H

Spectrum |

Low Channel 128 (824.20MHz)

(=)

Ref Level 39.00 dBm
| Att 20 dB

Offset 20.00 dB @ RBW 1 MHz
SWT 359 ms @ VBW 1 MHz Mode Sweep

@ 1Pk Max

¥ M1

30 dBm

M1[1]

34.51 dBm
824.240 MHz

20 dBm

10 dBm

0 dem

-10 dBm

D1 -12.000

-20 dBm

dBrm

-40 dBm

-50 dBm

Start 30.0 MHz

32001 pts

Stop 9.0 GHz

J1

Date:9MAR 2017 210055
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Mid Channel 190 (836.60MHZz)

Spectrum | IE%[ I

Ref Level 35.00 dBm Offset 29.00 dB @ RBW 1 MHz
| Att 20 dB SWT 359 ms & VYBW 1 MHz Mode Sweep
@ 1Pk Max

M1[1] 34.51 dBm

¥
1 836.850 MHz

30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts Stop 9.0 GH=z
I D

Date:9MAR 2017 205951

High Channel 251 (848.80MHz)

Spectrum | IE%[ I

Ref Level 35.00 dBm Offset 29.00 dB @ RBW 1 MHz
| Att 20 dB SWT 359 ms & VYBW 1 MHz Mode Sweep
@ 1Pk Max

- M1[1] 34.57 dBm
M1 848.910 MHz
30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-30d

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts Stop 9.0 GH=z
Ji CNRRNNRED

Date:9MAR 2017 205904

Page: 102 of 156

D DEKRA



Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module

Test Item Conducted Spurious Emission

Test Mode Mode 2: GPRS 1900_Link

Date of Test 2017/03/09 Test Site SR10-H

Low Channel 512 (1850.20MHz)

Spectrum |

(=)

Ref Level 40.00 dém  Offset 30.00 dB & RBW 1 MHz
| Att 20dB SWT 2.9 ms @ VYBW 1 MHz Mode Sweep

@ 1Pk Max

M1[1]
R

¥
30 dBm

31.53 dBm
1.850020 GHz

20 dBm

10 dBm

0 dBm

-10 dBm

D1 -13.000 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts

Stop 20.0 GHz

j @R W

Date:9MAR 2017 223729

Page: 103 of 156



Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Mid Channel 661 (1880.00MHz)

Spectrum |

(=)

Ref Level 40.00 dBm Offset 30.00 dB @ RBW 1 MHz
| Att 20 dB SWT 2.9 ms & VYBW 1 MHz Mode Sweep

@ 1Pk Max

M1[1]

28.85 dBm
1.880600 GHz

30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts

Stop 20.0 GHz

Date:9MAR 2017 224030

High Channel 810 (1909.80MHz)

Spectrum |

I X

(=)

Ref Level 40.00 dém  Offset 30.00 dB & RBW 1 MHz
| Att 20dB SWT 2.9 ms @ VYBW 1 MHz Mode Sweep

@ 1Pk Max

M1[1]
5]

30 dBm

31.57 dBm
1.909930 GHz

20 dBm

10 dBm

0 dBm

-10 dBm

D1 -13.000 dBm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts

Stop 20.0 GHz

Date:9MAR 2017 223855

I G 0
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Product Module

Test Item Conducted Spurious Emission

Test Mode Mode 3: EGPRS 850_Link

Date of Test 2017/03/09 Test Site SR10-H

Low Channel 128 (824.20MHz)

Spectrum | IE%: I

Ref Level 39.00 dém  Offset 29.00 dB & RBW 1 MHz
| Att 20 dB SWT 359 ms & VYBW 1 MHz
@ 1Pk Max

Mode Sweep

v M1[1] 34.34 dBm
1 824.520 MHz
20 dBm

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000 dBrm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts

Stop 9.0 GHz

I QD WG

Date:9MAR 2017 2056:16
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Mid Channel 190 (836.60MHZz)

Spectrum | IE%[ I

Ref Level 35.00 dBm Offset 29.00 dB @ RBW 1 MHz
| Att 20 dB SWT 359 ms & VYBW 1 MHz Mode Sweep
@ 1Pk Max

M1[1] 34.38 dBm

¥
1 836.850 MHz

30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-30 dBrm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts Stop 9.0 GH=z
I )

Date:9MAR 2017 205714

High Channel 251 (848.80MHz)

Spectrum | IE%[ I

Ref Level 35.00 dBm Offset 29.00 dB @ RBW 1 MHz
| Att 20 dB SWT 359 ms & VYBW 1 MHz Mode Sweep
@ 1Pk Max

M1[1] 30.10 dBm
I 848.910 MHz
30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts Stop 9.0 GH=z
I )

Date:9MAR 2017 205758
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Report No.: 1720509R-HPUSP49Vv00 > DE KRA

Product Module

Test Item Conducted Spurious Emission

Test Mode Mode 4: EGPRS 1900_Link

Date of Test 2017/03/09 Test Site SR10-H

Low Channel 512 (1850.20MHz)

Spectrum | IE%: I

Ref Level 40,00 dém  Offset 30.00 dB & RBW 1 MHz

j@ Att 20de SWT 799 ms @ VBW 1 MHz Mode Sweep
@ 1Pk Max

M1[1] 28.83 dBm

M 1.850650 GHz
30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts

I SHNRRRED W

Date:9MAR 2017 224119

Stop 20.0 GHz
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Mid Channel 661 (1880.00MHz)

Spectrum |

(=)

Ref Level 40.00 dBm
| Att 20 dB

Offset 30.00 dB & RBW 1 MHz

SWT 79.9ms @ VYVBW 1 MHz Mode Sweep

@ 1Pk Max

M1[1]

28.85 dBm
1.880600 GHz

141
30 dBm

20 dBm

10 dBm

0 dBm

-10 dBm

D1 -13.000 dBm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts

Stop 20.0 GHz

j

Date:9MAR 2017 224030

High Channel 810 (1909.80MHz)

Spectrum |

ERRNRRRED e

(=)

Offset 30.00 dB & RBW 1 MHz
SWT 79.9 ms & ¥YBW 1 MHz

Ref Level 40.00 dBm

j& Att 20 dB Mode Sweep

@ 1Pk Max

M1[1]

30 dBm

29.07 dBm
1.909930 GHz

20 dBm

10 dBm

0 dBm

-10 dBm

D1 -13.000 dBm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts

Stop 20.0 GHz

j

Date:9MAR 2017 223953

| CECELLE
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Report No.: 1720509R-HPUSP49Vv00 > DE KRA

Product Module

Test Item Conducted Spurious Emission

Test Mode Mode 5: WCDMA Band 5_Link

Date of Test 2017/03/09 Test Site SR10-H

Low Channel 4132 (826.40MHz)

Spectrum | IE%: I

Ref Level 35.00 dBm  Offset 29.00 dB & RBW 1 MHz

| Att 20 dB SWT 359 ms & VYBW 1 MHz Mode Sweep
@ 1Pk Max

M1[1] 25.12 dBm
827.880 MHz
30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

WW

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts

I QR

Date:10MAR 2017 013247

Stop 9.0 GHz
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D DEKRA

Mid Channel 4182(836.60MHz)

Spectrum |

(=)

Ref Level 35.00 dBm Offset 29.00 dB @ RBW 1 MHz
| Att 20 dB SWT 359 ms & VYBW 1 MHz Mode Sweep

@ 1Pk Max

M1[1]

25.08 dBm
835.730 MHz

30 dBm TEl

¥

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

Start 30.0 MHz 32001 pts

Stop 9.0 GH=z

J1

Date:10 M AR 2017 013348

High Channel 4233(846.60MHz)

Spectrum |

(=)

Ref Level 39.00 dém  Offset 29.00 dB & RBW 1 MHz
| Att 20 dB SWT 359 ms & VYBW 1 MHz Mode Sweep

@ 1Pk Max

M1[1]

25.05 dBm
845.540 MHz

30 dBm E

¥

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-30.dB

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts

Stop 9.0 GHz

J1

Date:10MAR 2017 013532
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Report No.: 1720509R-HPUSP49Vv00 > DE KRA

Product Module

Test Item Conducted Spurious Emission

Test Mode Mode 6: WCDMA Band 5 HSUPA_Link

Date of Test 2017/03/09 Test Site SR10-H

Low Channel 4132 (826.40MHz)

Spectrum | IE%: I

Ref Level 35.00 dBm  Offset 29.00 dB & RBW 1 MHz
| Att 20 dB SWT 359 ms & VYBW 1 MHz
@ 1Pk Max

Mode Sweep

M1[1] 25.62 dBm
827.600 MHz

30 dBm—
¥

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts

I QR

Date:10MAR 2017 012313

Stop 9.0 GHz
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Report No.: 1720509R-HPUSP49Vv00

Mid Channel 4182 (836.60MHz)

Spectrum | IE%[ I

Ref Level 35.00 dBm Offset 29.00 dB @ RBW 1 MHz
| Att 20 dB SWT 359 ms & VYBW 1 MHz Mode Sweep
@ 1Pk Max

M1[1] 25.40 dBm
836.010 MHz

30 dBm ]
¥

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-30 dBW

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts Stop 9.0 GH=z

I X

Date:10 M AR 2017 012428

High Channel 4233 (846.60MHz)

Spectrum | IE%[ I

Ref Level 39.00 dém  Offset 29.00 dB & RBW 1 MHz
| Att 20 dB SWT 359 ms & VYBW 1 MHz Mode Sweep

@ 1Pk Max

M1[1] 26.11 dBm
847.230 MHz

30 dBm—fry
¥

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts Stop 9.0 GHz

I SHNRRRED W

Date:10MAR 2017 012528
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Report No.: 1720509R-HPUSP49Vv00 > DE KRA

Product Module

Test Item Conducted Spurious Emission

Test Mode Mode 7: WCDMA Band 5 HSDPA_Link

Date of Test 2017/03/09 Test Site SR10-H

Low Channel 4132 (826.40MHz)

Spectrum | IE%: I

Ref Level 35.00 dBm  Offset 29.00 dB & RBW 1 MHz

| Att 20 dB SWT 359 ms & VYBW 1 MHz Mode Sweep
@ 1Pk Max

M1[1] 23.88 dBm
827.600 MHz
30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts

I X

Date:10MAR 2017 013040

Stop 9.0 GHz
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Report No.: 1720509R-HPUSP49Vv00

Mid Channel 4182 (836.60MHz)

Spectrum | IE%[ I

Ref Level 35.00 dBm Offset 29.00 dB @ RBW 1 MHz
| Att 20 dB SWT 359 ms & VYBW 1 MHz Mode Sweep
@ 1Pk Max

M1[1] 23.81 dBm
836.010 MHz

30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

—SE dim'l

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts Stop 9.0 GH=z
I D

Date:10 M AR 2017 012854

High Channel 4233 (846.60MHz)

Spectrum | IE%[ I

Ref Level 39.00 dém  Offset 29.00 dB & RBW 1 MHz
| Att 20 dB SWT 359 ms & VYBW 1 MHz Mode Sweep

@ 1Pk Max

M1[1] 24.13 dBm
846.100 MHz

30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts Stop 9.0 GHz

I QR

Date:10MAR 2017 012743
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module

Test Item Conducted Spurious Emission

Test Mode Mode 8: WCDMA Band 2_Link

Date of Test 2017/03/09 Test Site SR10-H

Low Channel 9262 (1852.40MHz)

Spectrum |

(=)

Ref Level 40,00 dém  Offset 30.00 dB & RBW 1 MHz
| Att 20 dB SWT 2.9 ms & VYBW 1 MHz Mode Sweep

@ 1Pk Max

M1[1]

30 dBm

24.35 dBm
1.853140 GHz

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts

Stop 20.0 GHz

I WD W6

Date:9MAR 2017 233609
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Report No.: 1720509R-HPUSP49Vv00

Mid Channel 9400 (1880.00MHz)

Spectrum | In%:[ I

Ref Level 40.00 dBm Offset 30.00 dB @ RBW 1 MHz
| Att 20dB SWT 2.9 ms @ VYBW 1 MHz Mode Sweep
@ 1Pk Max

M1[1] 24.41 dBm
1.881220 GHz

30 dBm

20 dBm

10 dBm

0 dBm

-10 dBm

D1 -13.000 dBm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts Stop 20.0 GHz

I R T ™)

Date:9MAR 2017 233652

High Channel 9538 (1907.60MHz)

Spectrum | In%:[ I

Ref Level 40.00 dém  Offset 30.00 dB & RBW 1 MHz
| Att 20dB SWT 2.9 ms @ VYBW 1 MHz Mode Sweep

@ 1Pk Max

M1[1] 24.32 dBm
1.908680 GHz

30 dBm

20 dBm

10 dBm

0 dBm

-10 dBm

D1 -13.000 dBm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts Stop 20.0 GHz

I @D W0

Date:9MAR 2017 233810
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Report No.: 1720509R-HPUSP49Vv00 > DE KRA

Product Module

Test Item Conducted Spurious Emission

Test Mode Mode 9: WCDMA Band 2_ HSUPA_Link

Date of Test 2017/03/09 Test Site SR10-H

Low Channel 9262 (1852.40MHz)

Spectrum | In%: I

Ref Level 40.00 dém  Offset 30.00 dB & RBW 1 MHz
| Att 20dB SWT 2.9 ms @ VYBW 1 MHz Mode Sweep
@ 1Pk Max

M1[1] 24.91 dBm

1.853140 GHz
30 dBm

R
¥

20 dBm

10 dBm

0 dBm

-10 dBm

D1 -13.000 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts

j @R W

Date:9MAR 2017 233420

Stop 20.0 GHz
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Spectrum |

Mid Channel 9400 (1880.00MHz)

(=)

Ref Level 40.00 dBm
| Att 20 dB

Offset 30.00 dB & RBW 1 MHz

SWT

79.9 ms & ¥YBW 1 MHz

Mode Sweep

@ 1Pk Max

M1[1]

25.05 dBm
1.881220 GHz

30 dBm TE

kd

20 dBm

10 dBm

0 dBm

-10 dBm

D1 -13.000 dBm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz

32001 pts

Stop 20.0 GHz

j

Date:9MAR 2017 233321

Spectrum |

High Channel 9538 (1907.60MHz)

ERRNRRRED e

(=)

Ref Level 40.00 dBm
| Att 20 dB

Offset 30.00 dB & RBW 1 MHz
79.9m:s @ YBW 1 MHz Mode Sweep

SWT

@ 1Pk Max

M1[1]

24.58 dBm
1.906810 GHz

30 dBm

20 dBm

10 dBm

0 dBm

-10 dBm

D1 -13.000

dBrm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz

32001 pts

Stop 20.0 GHz

j

Date:9MAR 2017 233212

ERRNRRRED e
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module

Test Item Conducted Spurious Emission

Test Mode Mode 10: WCDMA Band 2_HSDPA_Link

Date of Test 2017/03/09 Test Site SR10-H

Low Channel 9262 (1852.40MHz)

Spectrum |

(=)

Ref Level 40,00 dém  Offset 30.00 dB & RBW 1 MHz
| Att 20 dB SWT 2.9 ms & VYBW 1 MHz Mode Sweep

@ 1Pk Max

M1[1]

30 dBm

23.14 dBm
1.851890 GHz

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts

Stop 20.0 GHz

I WD W6

Date:9MAR 2017 232921
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D DEKRA

Mid Channel 9400 (1880.00MHz)

Spectrum |

(=)

Ref Level 40.00 dBm
| Att 20 dB

Offset 30.00 dB & RBW 1 MHz

SWT 79.9ms @ VYVBW 1 MHz Mode Sweep

@ 1Pk Max

M1[1]

23.57 dBm
1.881220 GHz

30 dBm
113
¥|

20 dBm

10 dBm

0 dBm

-10 dBm

dBrm

D1 -13.000

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts

Stop 20.0 GHz

j

Date:9MAR 2017 232840

High Channel 9538 (1907.60MHz)

Spectrum |

| CECELLE

(=)

Offset 30.00 dB & RBW 1 MHz
SWT 79.9 ms & ¥YBW 1 MHz

Ref Level 40.00 dBm

j& Att 20 dB Mode Sweep

@ 1Pk Max

M1[1]

30 dBm

23.21 dBm
1.908680 GHz

5]
|

20 dBm

10 dBm

0 dBm

-10 dBm

D1 -13.000 dBm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts

Stop 20.0 GHz

j

Date:9MAR 2017 233104

| CECELLE
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

-40 dBm

Product Module
Test Item Conducted Spurious Emission
Test Mode Mode 11: WCDMA Band4_Link
Date of Test 2017/03/13 Test Site SR10-H
Low Channel 1312 (1712.40MHz)
Spectrum | [@]
Ref Level 40.00 dBm  Offset 20.00 dB & RBW 1 MHz
j& Attt 20dB SWT 79.9ms @ VYBW 1MHz Mode Sweep
@ 1Pk Max
M1[1] 25.12 dBm
1.713980 GHz
20 dBm T
20 dBm
10 dBm
0 dem
-10 dBm
01 -132.000 dBm
-20 dem I

-50 dBm

Start 30.0 MHz

32001 pts

Stop 20.0 GHz

Jl

Date:13MAR 2017 213303
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Spectrum |

Mid Channel 1413 (1732.60MHz)

=

Ref Level 40.00 dBm
| Att 20 dB

Offset 30.00 dB @ RBW 1 MHz

SWT

79.9ms @ VYBW 1MHz Mode Sweep

@ 1Pk Max

M1[1]

24.90 dBm
1.733330 GHz

30 dBm 1

¥

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000

dBrm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz

32001 pts

Stop 20.0 GHz

Jl

Date:13MAR 2017 213216

Spectrum |

High Channel 1513 (1752.60MHz)

=

Ref Level 40,00 dBm
| Att 20 dB

Offset 30.00 dB & RBW 1 MHz

SWT

79.9ms @ YBW 1MHz Mode Sweep

@ 1Pk Max

M1[1]

25.41 dBm
1.752050 GHz

30 dBm-T
¥

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000

dBrm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz

32001 pts

Stop 20.0 GHz

Jl

Date:13MAR 2017 213128
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Report No.: 1720509R-HPUSP49Vv00 > DE KRA

Product Module

Test Item Conducted Spurious Emission

Test Mode Mode 12: WCDMA Band4_HSUPA_Link

Date of Test 2017/03/13 Test Site SR10-H

Low Channel 1312 (1712.40MHz)

Spectrum | IE%: I

Ref Level 40,00 dém  Offset 30.00 dB & RBW 1 MHz
| Att 20 dB SWT 2.9 ms & VYBW 1 MHz Mode Sweep
@ 1Pk Max

M1[1] 23.96 dBm

1.713360 GHz
30 dBm
11

¥
20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts

Stop 20.0 GHz
) ] @D W

Date:13MAR 2017 212425
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Report No.: 1720509R-HPUSP49Vv00

Mid Channel 1413 (1732.60MHz)

Spectrum | IE%[ I

Ref Level 40.00 dBm Offset 30.00 dB @ RBW 1 MHz
| Att 20 dB SWT 2.9 ms & VYBW 1 MHz Mode Sweep
@ 1Pk Max

M1[1] 24.22 dBm
1.733950 GHz

30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts Stop 20.0 GHz

I ] @D W

Date:13MAR 2017 212335

High Channel 1513 (1752.60MHz)

Spectrum | IE%[ I

Ref Level 40,00 dém  Offset 30.00 dB & RBW 1 MHz
| Att 20 dB SWT 2.9 ms & VYBW 1 MHz Mode Sweep

@ 1Pk Max

M1[1] 23.98 dBm
1.753290 GHz

30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts Stop 20.0 GHz

I ] QR O

Date:13MAR 2017 212214
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Report No.: 1720509R-HPUSP49Vv00 > DE KRA

Product Module

Test Item Conducted Spurious Emission

Test Mode Mode 13: WCDMA Band4_HSDPA_Link

Date of Test 2017/03/13 Test Site SR10-H

Low Channel 1312 (1712.40MHz)

Spectrum | IE%: I

Ref Level 40,00 dém  Offset 30.00 dB & RBW 1 MHz
| Att 20 dB SWT 2.9 ms & VYBW 1 MHz Mode Sweep
@ 1Pk Max

M1[1] 24.31 dBm

1.713360 GHz
30 dBm

11
¥

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts Stop 20.0 GHz

| ] G WO

Date:13MAR 2017 212636
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Report No.: 1720509R-HPUSP49Vv00

Mid Channel 1413 (1732.60MHz)

Spectrum | IE%[ I

Ref Level 40.00 dBm Offset 30.00 dB @ RBW 1 MHz
| Att 20 dB SWT 2.9 ms & VYBW 1 MHz Mode Sweep
@ 1Pk Max

M1[1] 24.09 dBm
1.732080 GHz

30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts Stop 20.0 GHz

I ] @D W

Date:13MAR 2017 212730

High Channel 1513 (1752.60MHz)

Spectrum | IE%[ I

Ref Level 40,00 dém  Offset 30.00 dB & RBW 1 MHz
| Att 20 dB SWT 2.9 ms & VYBW 1 MHz Mode Sweep
@ 1Pk Max

M1[1] 24.24 dBm
1.753920 GHz

30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 32001 pts Stop 20.0 GHz

il ] SRRNNRED WG

Date:13MAR 2017 212816
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Report No.: 1720509R-HPUSP49Vv00

Product Module
Test Item Radiated Spurious Emission
Test Mode Mode 1: GPRS 850_Link
Date of Test 2017/03/07 Test Site CB4-H
SA SG . o )
Frequency ) Ant.Pol. ) Cable Gain EIRP Limit [ Margin
Reading Reading .
(MHz) (H/V) Loss (dB)| (dBi) (dBm) | (dBm) (dB)
(dBm) (dBm)

Low Channel 128 (824.20MHz)
1648.4 -48.410 H -47.416 2.790 8.745 | -41.461 -13 | -28.461
2472.6 -66.490 H -62.514 3.437 | 10.556 | -55.395  -13 [ -42.395
1648.4 -45.650 \Y -45.850 2.790 8.745 |-39.895| -13 |-26.895
2472.6 -64.590 \Y -61.420 3.437 | 10.556 | -54.301 -13 | -41.301

Middle Channel 190 (836.60MHz)
1673.2 -52.280 H -51.515 2.813 8.820 | -45.508 | -13 | -32.508

2509 -65.170 H -61.361 3.462 | 10.614 | -54.209 | -13 | -41.209
1673.2 -51.210 Vv -51.574 2.813 8.820 | -45.567 | -13 | -32.567
2509.8 -59.460 \Y -56.381 3.463 | 10.616 | -49.228 | -13 [ -36.228

High Channel 251 (848.80MHz)
1697.6 -59.000 H -58.461 2.835 8.893 |-52.403 | -13 |-39.403
2546.4 -62.980 H -59.135 3.489 | 10.674 [ -51.950 | -13 [ -38.950
1697.6 -57.600 \Y, -58.125 2.835 8.893 |-52.067 | -13 | -39.067
2546.4 -55.570 Vv -52.381 3.489 | 10.674 | -45.196 | -13 | -32.196
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Report No.: 1720509R-HPUSP49Vv00

Product Module
Test Item Radiated Spurious Emission
Test Mode Mode 2: GPRS 1900_Link
Date of Test 2017/03/07 Test Site CB4-H
Frequency SA_ Ant.Pol. SG_ Cable Gain EIRP Limit | Margin
(MHz) Reading (H/V) Reading Loss (dB)| (dBi) (dBm) | (dBm) (dB)
(dBm) (dBm)
Low Channel 512 (1850.20MHz)
3700.4 -61.050 H -55.800 | 4.283 | 11.939 | -48.144 | -13 [ -35.144
5550.6 -66.410 H -55.780 5.201 12.900 | -48.081 -13 | -35.081
3700.4 -63.730 Vv -58.378 | 4.283 | 11.939 | -50.722 | -13 | -37.722
5550.6 -65.760 Vv -54.802 5.201 12.900 | -47.103 | -13 | -34.103
Middle Channel 661 (1880.00MHz)
3760 -63.370 H -57.807 | 4.335 | 11.832 | -50.310 [ -13 [ -37.310
5640 -66.050 H -55.205 5.235 | 12.900 | -47.540 | -13 | -34.540
3760 -66.040 \Y -60.278 | 4.335 | 11.832 | -52.781 -13 | -39.781
5640 -67.170 Vv -56.166 5.235 | 12.900 [ -48.501 -13 | -35.501
High Channel 810 (1909.80MHz)
3819.6 -65.530 H -59.857 | 4.386 | 11.725 | -52.518 | -13 | -39.518
5729.4 -68.420 H -57.358 5.270 | 12.900 | -49.728 | -13 | -36.728
3819.6 -65.960 \Y -60.094 | 4.386 | 11.725 | -52.755 | -13 [ -39.755
5729.4 -66.890 \Y -55.840 5.270 | 12.900 | -48.210 | -13 | -35.210
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Report No.: 1720509R-HPUSP49Vv00

Product Module
Test Item Radiated Spurious Emission
Test Mode Mode 3: EGPRS 850_Link
Date of Test 2017/03/07 Test Site CB4-H
SA SG : i .
Frequency ) Ant.Pol. ) Cable Gain EIRP Limit [ Margin
Reading Reading _
(MHz) (H/V) Loss (dB)[ (dBi) (dBm) | (dBm) (dB)
(dBm) (dBm)

Low Channel 128 (824.20MHz)
1648.4 -48.180 H -47.186 2.790 8.745 | -41.231 -13 | -28.231
2472.6 -66.510 H -62.534 3.437 | 10.556 | -55.415| -13 | -42.415
1648.4 -44.750 \Y -44.950 2.790 8.745 | -38.995| -13 |-25.995
2472.6 -65.550 \ -62.380 3.437 | 10.556 | -55.261 -13 | -42.261

Middle Channel 190 (836.60MHz)
1673.2 -51.690 H -50.925 2.813 8.820 |[-44918 | -13 |-31.918
2509.8 -65.120 H -61.312 3.463 | 10.616 [ -54.159 | -13 | -41.159
1673.2 -51.390 Vv -51.754 2.813 8.820 | -45.747 | -13 | -32.747
2509.8 -59.310 \Y -56.231 3.463 | 10.616 | -49.078 | -13 | -36.078

High Channel 251 (848.80MHz)
1697.6 -568.270 H -57.731 2.835 8.893 |-51.673 | -13 |-38.673
2546.4 -62.850 H -59.005 3.489 | 10.674 | -51.820 | -13 | -38.820
1697.6 -57.630 \ -58.155 2.835 8.893 |-52.097 | -13 | -39.097
2546.4 -55.980 Vv -52.791 3.489 | 10.674 | -45.606 | -13 | -32.606
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Product Module
Test Item Radiated Spurious Emission
Test Mode Mode 4: EGPRS 1900_Link
Date of Test 2017/03/08 Test Site CB4-H
SA SG . o )
Frequency ) Ant.Pol. ) Cable Gain EIRP Limit [ Margin
Reading Reading _
(MHz) (H/V) Loss (dB)[ (dBi) (dBm) | (dBm) (dB)
(dBm) (dBm)

Low Channel 512 (1850.20MHz)
3700.4 -62.230 H -56.980 | 4.283 | 11.939 | -49.324 | -13 | -36.324
5550.6 -67.120 H -74.819 5.201 12.900 | -67.120 | -13 | -54.120
3700.4 -64.420 \Y -59.068 | 4.283 | 11.939 | -51.412 | -13 |[-38.412
5550.6 -65.930 \ -54.972 5.201 12.900 | -47.273 | -13 | -34.273

Middle Channel 661 (1880.00MHz)

3760 -64.250 H -58.687 | 4.335 | 11.832 | -51.190 [ -13 [ -38.190
5640 -65.490 H -54.645 5.235 | 12.900 | -46.980 | -13 | -33.980
3760 -65.490 \ -59.728 | 4.335 | 11.832 | -52.231 -13 | -39.231
5640 -69.560 \Y -58.556 5.235 | 12.900 | -50.891 -13 | -37.891

High Channel 810 (1909.80MHz)
3819.6 -67.240 H -61.567 | 4.386 | 11.725 | -54.228 | -13 | -41.228
5729.4 -65.290 H -54.228 5.270 | 12.900 | -46.598 | -13 | -33.598

3819.6 -67.580 Vv -61.714 | 4386 | 11.725 | -54.375 | -13 | -41.375

5729.4 -64.110 Vv -53.060 5.270 | 12.900 | -45.430 | -13 | -32.430
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Product Module
Test Item Radiated Spurious Emission
Test Mode Mode 5: WCDMA Band 5_Link
Date of Test 2017/03/08 Test Site CB4-H
SA SG . o )
Frequency ) Ant.Pol. ) Cable Gain EIRP Limit [ Margin
Reading Reading _
(MHz) (H/V) Loss (dB)[ (dBi) (dBm) | (dBm) (dB)
(dBm) (dBm)

Low Channel 4132 (826.40MHz)
1652.8 -50.010 H -49.057 2.794 8.758 | -43.093 | -13 | -30.093
2479.2 -63.970 H -60.038 3.442 | 10.567 | -52.913 | -13 |-39.913
1652.8 -47.220 \Y -47.449 2.794 8.758 | -41.485| -13 |-28.485
2479.2 -59.730 \ -56.590 3.442 | 10.567 | -49.465 | -13 | -36.465

Middle Channel 4182 (836.60MHz)
1673.2 -51.410 H -50.645 2.813 8.820 | -44.638 | -13 |-31.638
2509.8 -63.020 H -59.212 3.463 | 10.616 | -52.059 [ -13 [ -39.059
1673.2 -49.330 Vv -49.694 2.813 8.820 | -43.687 | -13 | -30.687
2509.8 -58.710 \Y -55.631 3.463 | 10.616 | -48.478 | -13 | -35.478

High Channel 4233 (846.60MHz)
1693.2 -49.170 H -48.591 2.831 8.880 | -42.542 | -13 |-29.542
2539.8 -63.600 H -59.764 3.484 | 10.664 | -52.584 | -13 | -39.584
1693.2 -48.270 Vv -48.766 2.831 8.880 | -42.717 | -13 | -29.717
2539.8 -59.610 \ -56.442 3.484 | 10.664 | -49.262 | -13 | -36.262
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Product Module
Test Item Radiated Spurious Emission
Test Mode Mode 6: WCDMA Band 5 HSUPA_Link
Date of Test 2017/03/08 Test Site CB4-H
SA SG . o )
Frequency ) Ant.Pol. ) Cable Gain EIRP Limit [ Margin
Reading Reading _
(MHz) (H/V) Loss (dB)[ (dBi) (dBm) | (dBm) (dB)
(dBm) (dBm)

Low Channel 4132 (826.40MHz)
1652.8 -49.040 H -48.087 2.794 8.758 |-42123 | -13 |-29.123
2479.2 -63.390 H -59.458 3.442 | 10.567 | -52.333 | -13 | -39.333
1652.8 -45.860 \Y -46.089 2.794 8.758 | -40.125| -13 |-27.125
2479.2 -568.740 \ -55.600 3.442 | 10.567 | -48.475 | -13 | -35.475

Middle Channel 4182 (836.60MHz)
1673.2 -51.650 H -50.885 2.813 8.820 | -44.878 | -13 |-31.878
2509.8 -62.280 H -58.472 3.463 | 10.616 | -51.319 | -13 [ -38.319
1673.2 -49.680 Vv -50.044 2.813 8.820 | -44.037 | -13 | -31.037
2509.8 -56.560 \Y -53.481 3.463 | 10.616 | -46.328 | -13 | -33.328

High Channel 4233 (846.60MHz)
1693.2 -48.210 H -47.631 2.831 8.880 |-41.582| -13 |-28.582
2539.8 -61.130 H -57.294 3.484 | 10.664 | -50.114 | -13 |-37.114
1693.2 -47.270 Vv -47.766 2.831 8.880 | -41.717 | -13 | -28.717
2539.8 -56.300 \ -52.772 3.484 | 10.664 | -45.592 | -13 | -32.592
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Product Module
Test Item Radiated Spurious Emission
Test Mode Mode 7: WCDMA Band 5_HSDPA_Link
Date of Test 2017/03/08 Test Site CB4-H
SA SG . o )
Frequency ) Ant.Pol. ) Cable Gain EIRP Limit [ Margin
Reading Reading _
(MHz) (H/V) Loss (dB)[ (dBi) (dBm) | (dBm) (dB)
(dBm) (dBm)

Low Channel 4132 (826.40MHz)
1652.8 -50.860 H -49.907 2.794 8.758 |-43.943 | -13 |-30.943
2479.2 -64.460 H -60.528 3.442 | 10.567 | -53.403 | -13 | -40.403
1652.8 -47.530 \Y -47.759 2.794 8.758 | -41.795 | -13 |-28.795
2479.2 -60.430 \ -57.290 3.442 | 10.567 | -50.165 | -13 | -37.165

Middle Channel 4182 (836.60MHz)
1673.2 -52.040 H -51.275 2.813 8.820 | -45.268 | -13 | -32.268
2509.8 -65.210 H -61.402 3.463 | 10.616 [ -54.249 | -13 | -41.249
1673.2 -50.040 Vv -50.404 2.813 8.820 |-44.397 | -13 | -31.397
2509.8 -60.650 \Y -57.571 3.463 | 10.616 | -50.418 | -13 | -37.418

High Channel 4233 (846.60MHz)
1693.2 -49.080 H -48.501 2.831 8.880 |-42.452 | -13 |-29.452
2539.8 -63.760 H -59.924 3.484 | 10.664 | -52.744 | -13 | -39.744
1693.2 -48.390 \ -48.886 2.831 8.880 | -42.837 | -13 |-29.837
2539.8 -59.980 \ -56.812 3.484 | 10.664 | -49.632 | -13 | -36.632
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Product Module
Test Item Radiated Spurious Emission
Test Mode Mode 8: WCDMA Band 2_Link
Date of Test 2017/03/08 Test Site CB4-H
Frequency SA_ Ant.Pol. SG_ Cable Gain EIRP Limit | Margin
(MHz) Reading (H/V) Reading Loss (dB)| (dBi) (dBm) | (dBm) (dB)
(dBm) (dBm)
Low Channel 9262 (1852.40MHz)
3704.8 -66.670 H -61.394 | 4.287 | 11.931 | -53.750 | -13 [ -40.750
5557.2 -69.890 H -59.245 5.203 | 12.900 | -51.548 | -13 | -38.548
3704.8 -66.270 Vv -60.883 | 4.287 | 11.931 | -53.239 | -13 | -40.239
5557.2 -67.950 Vv -56.989 5.203 | 12.900 ([ -49.292 | -13 | -36.292
Middle Channel 9400 (1880.00MHz)
3760 -66.990 H -61.427 | 4.335 | 11.832 | -53.930 | -13 [ -40.930
5640 -69.840 H -58.995 5.235 | 12.900 | -51.330 | -13 | -38.330
3760 -66.620 \Y -60.858 | 4.335 | 11.832 | -53.361 -13 | -40.361
5640 -69.560 Vv -58.556 5.235 | 12.900 [ -50.891 -13 | -37.891
High Channel 9538 (1907.60MHz)
3815.2 -65.320 H -59.656 | 4.382 [ 11.733 | -52.305 | -13 | -39.305
5722.8 -67.930 H -56.885 5.267 | 12.900 | -49.252 | -13 | -36.252
3815.2 -66.280 \Y -60.422 | 4.382 | 11.733 | -53.071 -13 | -40.071
5722.8 -66.760 \Y -55.714 5.267 | 12.900 | -48.081 -13 | -35.081
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Product Module
Test Item Radiated Spurious Emission
Test Mode Mode 9: WCDMA Band 2_ HSUPA_Link
Date of Test 2017/03/08 Test Site CB4-H
Frequency SA_ Ant.Pol. SG_ Cable Gain EIRP Limit | Margin
(MHz) Reading (H/V) Reading Loss (dB)| (dBi) (dBm) | (dBm) (dB)
(dBm) (dBm)
Low Channel 9262 (1852.40MHz)
3704.8 -62.830 H -57.554 | 4.287 | 11.931 [ -49.910 | -13 |[-36.910
5557.2 -69.980 H -59.335 5.203 | 12.900 | -51.638 | -13 | -38.638
3704.8 -61.340 Vv -55.953 | 4.287 | 11.931 | -48.309 | -13 | -35.309
5557.2 -69.040 Vv -58.079 5.203 | 12.900 | -50.382 | -13 | -37.382
Middle Channel 9400 (1880.00MHz)
3760 -63.180 H -57.617 | 4.335 | 11.832 | -50.120 [ -13 [ -37.120
5640 -70.040 H -59.195 5.235 | 12.900 | -51.530 | -13 | -38.530
3760 -61.190 \Y -55.428 | 4.335 | 11.832 | -47.931 -13 | -34.931
5640 -68.910 Vv -57.906 5.235 | 12.900 [ -50.241 -13 | -37.241
High Channel 9538 (1907.60MHz)
3815.2 -62.440 H -56.776 | 4.382 | 11.733 | -49.425 | -13 | -36.425
5722.8 -70.070 H -59.025 5.267 | 12.900 | -51.392 | -13 | -38.392
3815.2 -60.240 \Y -54.382 | 4.382 | 11.733 | -47.031 -13 | -34.031
5722.8 -67.550 \Y -56.504 5.267 | 12.900 | -48.871 -13 | -35.871
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Product Module
Test Item Radiated Spurious Emission
Test Mode Mode 10: WCDMA Band 2_ HSDPA_Link
Date of Test 2017/03/09 Test Site CB4-H
Frequency SA_ Ant.Pol. SG_ Cable Gain EIRP Limit | Margin
(MHz) Reading (H/V) Reading Loss (dB)| (dBi) (dBm) | (dBm) (dB)
(dBm) (dBm)
Low Channel 9262 (1852.40MHz)
3704.8 -63.920 H -58.644 | 4.287 | 11.931 [ -51.000 [ -13 [ -38.000
5557.2 -69.500 H -58.855 5.203 | 12.900 | -51.158 | -13 | -38.158
3704.8 -63.050 Vv -57.663 | 4.287 | 11.931 | -50.019 | -13 | -37.019
5557.2 -68.290 Vv -57.329 5.203 | 12.900 | -49.632 | -13 | -36.632
Middle Channel 9400 (1880.00MHz)
3760 -64.540 H -58.977 | 4.335 | 11.832 | -51.480 | -13 [ -38.480
5640 -70.260 H -59.415 5.235 | 12.900 | -51.750 | -13 | -38.750
3760 -62.960 \Y -57.198 | 4.335 | 11.832 | -49.701 -13 | -36.701
5640 -68.940 Vv -57.936 5.235 | 12.900 [ -50.271 -13 | -37.271
High Channel 9538 (1907.60MHz)
3815.2 -62.570 H -56.906 | 4.382 | 11.733 | -49.555 | -13 | -36.555
5722.8 -69.570 H -58.525 5.267 | 12.900 | -50.892 | -13 | -37.892
3815.2 -64.920 \Y -59.062 | 4.382 | 11.733 | -51.711 -13 | -38.711
5722.8 -67.880 \Y -56.834 5.267 | 12.900 | -49.201 -13 | -36.201
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Product Module
Test Item Radiated Spurious Emission
Test Mode Mode 11: WCDMA Band4_Link
Date of Test 2017/03/08 Test Site CB4-H
SA SG . o )
Frequency ) Ant.Pol. ) Cable Gain EIRP Limit [ Margin
Reading Reading _
(MHz) (H/V) Loss (dB)[ (dBi) (dBm) | (dBm) (dB)
(dBm) (dBm)

Low Channel 1312 (1712.40MHz)
3424.8 -54.110 H -50.041 4.066 | 12.104 | -42.003 | -13 | -29.003
5137.2 -69.560 H -59.648 5.037 | 12.247 | -52.438 | -13 | -39.438
3424.8 -61.940 \Y -58.150 | 4.066 | 12.104 |-50.112 | -13 [ -37.112
5137.2 -69.070 \ -58.863 5.037 | 12.247 | -51.653 | -13 | -38.653

Middle Channel 1413 (1732.6MHz)
3465.2 -58.360 H -54.299 | 4.090 | 12.210 | 46.179 | -13 | -33.179
5197.8 -69.410 H -59.466 5.037 | 12.356 | -52.147 | -13 | -39.147
3465.2 -63.370 \Y -59.602 | 4.090 | 12.210 | -51.482 | -13 | -38.482
5197.8 -69.760 \Y -59.608 5.037 | 12.356 | -52.289 | -13 | -39.289

High Channel 1513 (1752.6MHz)
3505.2 -62.810 H -568.725 | 4.114 | 12.291 | -50.548 | -13 [ -37.548

5257.8 -69.130 H -59.147 5.037 | 12.464 | -51.720 | -13 | -38.720

3505.2 -65.350 \ -61.548 | 4.114 | 12.291 | -53.371 -13 | -40.371

5257.8 -68.490 \ -58.365 5.037 | 12.464 | -50.938 | -13 | -37.938
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Product Module
Test Item Radiated Spurious Emission
Test Mode Mode 12: WCDMA Band4_HSUPA_Link
Date of Test 2017/03/08 Test Site CB4-H
SA SG . o )
Frequency ) Ant.Pol. ) Cable Gain EIRP Limit [ Margin
Reading Reading _
(MHz) (H/V) Loss (dB)[ (dBi) (dBm) | (dBm) (dB)
(dBm) (dBm)

Low Channel 1312 (1712.40MHz)
3424.8 -51.640 H -47.571 4.066 | 12.104 | -39.533 | -13 | -26.533
5137.2 -66.350 H -56.438 5.037 | 12.247 | -49.228 | -13 | -36.228
3424.8 -59.450 \Y -55.670 | 4.066 | 12.104 | -47.632 | -13 [ -34.632
5137.2 -64.780 \ -54.573 5.037 | 12.247 | -47.363 | -13 | -34.363

Middle Channel 1413 (1732.6MHz)
3465.2 -55.260 H -51.199 | 4.090 | 12.210 | -43.079 | -13 [ -30.079
5197.8 -68.350 H -58.406 5.037 | 12.356 | -51.087 | -13 | -38.087
3465.2 -60.730 \Y -56.962 | 4.090 | 12.210 | -48.842 | -13 | -35.842
5197.8 -67.840 \Y -57.688 5.037 | 12.356 | -50.369 | -13 [ -37.369

High Channel 1513 (1752.6MHz)
3505.2 -59.110 H -55.025 | 4.114 | 12.291 | -46.848 | -13 [ -33.848

5257.8 -67.800 H -57.817 5.037 | 12.464 | -50.390 | -13 | -37.390

3505.2 -63.540 Vv -46.738 | 4.114 | 12.291 | -38.561 -13 | -25.561

5257.8 -66.300 \ -56.175 5.037 | 12.464 | -48.748 | -13 | -35.748
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Product Module
Test Item Radiated Spurious Emission
Test Mode Mode 13: WCDMA Band4_HSDPA_Link
Date of Test 2017/03/08 Test Site CB4-H
SA SG . o )
Frequency ) Ant.Pol. ) Cable Gain EIRP Limit [ Margin
Reading Reading _
(MHz) (H/V) Loss (dB)[ (dBi) (dBm) | (dBm) (dB)
(dBm) (dBm)

Low Channel 1312 (1712.40MHz)
3424.8 -57.530 H -53.461 4.066 | 12.104 | -45423 | -13 | -32.423
5137.2 -67.010 H -57.098 5.037 | 12.247 | -49.888 | -13 | -36.888
3424.8 -64.160 \Y -60.380 | 4.066 | 12.104 | -52.342 | -13 [ -39.342
5137.2 -67.450 \ -57.243 5.037 | 12.247 | -50.033 | -13 | -37.033

Middle Channel 1413 (1732.6MHz)
3465.2 -60.340 H -56.279 | 4.090 | 12.210 | -48.159 ( -13 [ -35.159
5197.8 -68.980 H -59.036 5.037 | 12.356 | -51.717 | -13 | -38.717
3465.2 -65.450 \Y -61.682 | 4.090 | 12.210 | -53.562 | -13 | -40.562
5197.8 -68.670 \Y -58.518 5.037 | 12.356 | -51.199 [ -13 [ -38.199

High Channel 1513 (1752.6MHz)
3505.2 -64.470 H -60.385 | 4.114 | 12.291 | -52.208 | -13 [ -39.208

5257.8 -69.250 H -59.267 5.037 | 12.464 | -51.840 | -13 | -38.840

3505.2 -65.680 \ -61.878 | 4.114 | 12.291 | -53.701 -13 | -40.701

5257.8 -65.730 \ -55.605 5.037 | 12.464 | -48.178 | -13 | -35.178
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9. Frequency Stability Under Temperature & Voltage Variations

9.1. Test Equipment

Frequency Stability Under Temperature & Voltage Variations / SR10-H

Instrument Manufacturer |Type No. Serial No Cali. Due Date
Signal & Spectrum Analyzer |R&S FSV40 101049 2018/01/22
Temperature & Humidity WIT TH-1S-B 1082101 2018/01/18
Chamber

9.2. Test Setup

Temperature Chamber

Spectrum analyzer EUT

]

Variable Power Supply
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9.3.

9.4.

Test Procedure

Frequency Stability Under Temperature Variations:

The equipment under test was connected to an external AC or DC power supply and input
rated voltage. RF output was connected to a frequency counter or spectrum analyzer via
feed through attenuators. The EUT was placed inside the temperature chamber. Set the
spectrum analyzer RBW low enough to obtain the desired frequency resolution and measure
EUT 20°C operating frequency as reference frequency. Turn EUT off and set the chamber
temperature to -30°C . After the temperature stabilized for approximately 30 minutes recorded
the frequency. Repeat step measure with 10°C increased per stage until the highest
temperature of +50°C reached.

Frequency Stability Under Voltage Variations:

Set chamber temperature to 20°C. Use a variable AC power supply / DC power source to
power the EUT and set the voltage to rated voltage. Set the spectrum analyzer RBW low
enough to obtain the desired frequency resolution and recorded the frequency.

Reduce the input voltage to specify extreme voltage variation (x15%) and endpoint, record
the maximum frequency change.

Uncertainty

The measurement uncertainty is defined as + 10 Hz.
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9.5. Test Result

Product Module
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 1: GPRS 850_Link
Date of Test 2017/03/14 Test Site SR10-H
824.2 MHz
Frequency Stability under Voltage
DC Voltage (V) Frequency Error (Hz) Frequency Error (ppm)
4.2 -11.100 0.0135
3.7 -11.600 0.0141
3.4 -10.300 0.0125
Frequency Stability under Temperature
Temperature Frequency Error (Hz) Frequency Error (ppm)
-30 -26.100 0.0317
-20 -24.300 0.0295
-10 -22.200 0.0269
0 -17.500 0.0212
+10 -11.400 0.0138
+20 -6.800 0.0083
+30 -5.400 0.0066
+40 -6.100 0.0074
+50 6.200 -0.0075
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Product Module
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 1: GPRS 850_Link
Date of Test 2017/03/14 Test Site SR10-H
836.6 MHz
Frequency Stability under Voltage
DC Voltage (V) Frequency Error (Hz) Frequency Error (ppm)
4.2 -9.600 0.0115
3.7 -10.400 0.0124
3.4 -11.900 0.0142
Frequency Stability under Temperature
Temperature Frequency Error (Hz) Frequency Error (ppm)
-30 -26.800 0.0320
-20 -23.500 0.0281
-10 -19.300 0.0231
0 -18.100 0.0216
+10 -11.500 0.0137
+20 -8.300 0.0099
+30 -4.800 0.0057
+40 -5.300 0.0063
+50 4.200 -0.0050
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Product Module
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 1: GPRS 850_Link
Date of Test 2017/03/14 Test Site SR10-H
848.8 MHz
Frequency Stability under Voltage
DC Voltage (V) Frequency Error (Hz) Frequency Error (ppm)
4.2 -11.500 0.0135
3.7 -11.800 0.0139
3.4 -13.000 0.0153
Frequency Stability under Temperature
Temperature Frequency Error (Hz) Frequency Error (ppm)
-30 -25.900 0.0305
-20 -22.500 0.0265
-10 -21.400 0.0252
0 -15.700 0.0185
+10 -12.900 0.0152
+20 -9.200 0.0108
+30 6.500 -0.0077
+40 3.000 -0.0035
+50 1.800 -0.0021
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Product Module

Test Item Frequency Stability Under Temperature & Voltage Variations

Test Mode Mode 2: GPRS 1900_Link

Date of Test 2017/03/14 Test Site SR10-H

1850.2 MHz
Frequency Stability under Voltage
DC Voltage (V) Frequency Error (Hz) Frequency Error (ppm)
4.2 14.000 -0.0076
3.7 14.500 -0.0078
3.4 15.500 -0.0084
Frequency Stability under Temperature
Temperature Frequency Error (Hz) Frequency Error (ppm)
-30 -10.700 0.0058
-20 11.800 -0.0064
-10 12.800 -0.0069
0 19.200 -0.0104

+10 12.900 -0.0070
+20 14.800 -0.0080
+30 16.300 -0.0088
+40 20.900 -0.0113
+50 19.700 -0.0106
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Product Module
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 2: GPRS 1900_Link
Date of Test 2017/03/14 Test Site SR10-H
1880.0 MHz
Frequency Stability under Voltage
DC Voltage (V) Frequency Error (Hz) Frequency Error (ppm)
4.2 -8.700 0.0046
3.7 10.500 -0.0056
3.4 9.000 -0.0048
Frequency Stability under Temperature
Temperature Frequency Error (Hz) Frequency Error (ppm)
-30 -11.300 0.0060
-20 10.300 -0.0055
-10 -14.300 0.0076
0 -16.800 0.0089
+10 9.300 -0.0049
+20 11.200 -0.0060
+30 11.400 -0.0061
+40 14.100 -0.0075
+50 16.500 -0.0088
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Product Module
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 2: GPRS 1900_Link
Date of Test 2017/03/14 Test Site SR10-H
1909.8 MHz
Frequency Stability under Voltage
DC Voltage (V) Frequency Error (Hz) Frequency Error (ppm)
4.2 10.600 -0.0056
3.7 14.800 -0.0077
3.4 11.100 -0.0058
Frequency Stability under Temperature
Temperature Frequency Error (Hz) Frequency Error (ppm)
-30 -12.100 0.0063
-20 -14.100 0.0074
-10 9.000 -0.0047
0 13.200 -0.0069
+10 6.000 -0.0031
+20 10.600 -0.0056
+30 9.700 -0.0051
+40 12.100 -0.0063
+50 -7.300 0.0038
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 5: WCDMA Band 5_Link
Date of Test 2017/03/14 Test Site SR10-H
826.4 MHz
Frequency Stability under Voltage
DC Voltage (V) Frequency Error (Hz) Frequency Error (ppm)
4.2 2.450 -0.0030
3.7 -2.830 0.0034
3.4 3.450 -0.0042
Frequency Stability under Temperature
Temperature Frequency Error (Hz) Frequency Error (ppm)
-30 -4.790 0.0058
-20 -5.580 0.0068
-10 -5.280 0.0064
0 -5.900 0.0071
+10 -5.570 0.0067
+20 2.610 -0.0032
+30 -2.550 0.0031
+40 -2.880 0.0035
+50 6.680 -0.0081
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 5: WCDMA Band 5_Link
Date of Test 2017/03/14 Test Site SR10-H
836.6 MHz
Frequency Stability under Voltage
DC Voltage (V) Frequency Error (Hz) Frequency Error (ppm)
4.2 2.680 -0.0032
3.7 2.860 -0.0034
3.4 -3.150 0.0038
Frequency Stability under Temperature
Temperature Frequency Error (Hz) Frequency Error (ppm)
-30 2.330 -0.0028
-20 -2.510 0.0030
-10 6.390 -0.0076
0 2.820 -0.0034
+10 -3.090 0.0037
+20 3.650 -0.0044
+30 2.880 -0.0034
+40 2.670 -0.0032
+50 -2.350 0.0028
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 5: WCDMA Band 5_Link
Date of Test 2017/03/14 Test Site SR10-H
846.6 MHz
Frequency Stability under Voltage
DC Voltage (V) Frequency Error (Hz) Frequency Error (ppm)
4.2 -2.980 0.0035
3.7 -3.590 0.0042
3.4 -2.430 0.0029
Frequency Stability under Temperature
Temperature Frequency Error (Hz) Frequency Error (ppm)
-30 4.420 -0.0052
-20 6.490 -0.0077
-10 5.610 -0.0066
0 5.400 -0.0064
+10 5.110 -0.0060
+20 -3.040 0.0036
+30 2.950 -0.0035
+40 3.070 -0.0036
+50 -3.800 0.0045
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 8: WCDMA Band 2_Link
Date of Test 2017/03/14 Test Site SR10-H
1852.4 MHz
Frequency Stability under Voltage
DC Voltage (V) Frequency Error (Hz) Frequency Error (ppm)
4.2 -7.480 0.0040
3.7 -8.080 0.0044
3.4 -7.690 0.0042
Frequency Stability under Temperature
Temperature Frequency Error (Hz) Frequency Error (ppm)
-30 -10.690 0.0058
-20 -10.940 0.0059
-10 -10.650 0.0057
0 -11.770 0.0064
+10 -11.120 0.0060
+20 -5.780 0.0031
+30 -4.810 0.0026
+40 5.990 -0.0032
+50 6.770 -0.0037
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 8: WCDMA Band 2_Link
Date of Test 2017/03/14 Test Site SR10-H
1880.0 MHz
Frequency Stability under Voltage
DC Voltage (V) Frequency Error (Hz) Frequency Error (ppm)
4.2 -6.840 0.0036
3.7 -5.640 0.0030
3.4 5.720 -0.0030
Frequency Stability under Temperature
Temperature Frequency Error (Hz) Frequency Error (ppm)
-30 -4.180 0.0022
-20 -4.910 0.0026
-10 5.920 -0.0031
0 5.310 -0.0028
+10 -4.870 0.0026
+20 -5.900 0.0031
+30 -4.480 0.0024
+40 -4.180 0.0022
+50 -5.410 0.0029
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 8: WCDMA Band 2_Link
Date of Test 2017/03/14 Test Site SR10-H
1907.6 MHz
Frequency Stability under Voltage
DC Voltage (V) Frequency Error (Hz) Frequency Error (ppm)
4.2 -5.900 0.0031
3.7 -6.770 0.0035
3.4 -5.640 0.0030
Frequency Stability under Temperature
Temperature Frequency Error (Hz) Frequency Error (ppm)
-30 9.740 -0.0051
-20 11.010 -0.0058
-10 12.530 -0.0066
0 12.310 -0.0065
+10 8.880 -0.0047
+20 -5.060 0.0027
+30 5.350 -0.0028
+40 -7.270 0.0038
+50 -9.070 0.0048
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module

Test Item Frequency Stability Under Temperature & Voltage Variations

Test Mode Mode 11: WCDMA Band4_Link

Date of Test 2017/03/14 Test Site SR10-H
1712.4 MHz

Frequency Stability under Voltage

DC Voltage (V) Frequency Error Frequency Error(ppm)
4.2 7.550 -0.0044
3.7 7.930 -0.0046
3.4 7.500 -0.0044
Frequency Stability under Temperature
Temperature Frequency Error (Hz) Frequency Error (ppm)
-30 -22.020 0.0129
-20 -25.450 0.0149
-10 -25.110 0.0147
0 -24.970 0.0146
+10 -21.360 0.0125
+20 6.950 -0.0041
+30 -6.030 0.0035
+40 8.780 -0.0051
+50 14.030 -0.0082
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 11: WCDMA Band4_Link
Date of Test 2017/03/14 Test Site SR10-H
1732.6 MHz
Frequency Stability under Voltage
DC Voltage (V) Frequency Error Frequency Error(ppm)
4.2 -4.150 0.0024
3.7 3.810 -0.0022
3.4 4.660 -0.0027
Frequency Stability under Temperature
Temperature Frequency Error (Hz) Frequency Error (ppm)
-30 4.400 -0.0025
-20 4.330 -0.0025
-10 4.680 -0.0027
0 5.050 -0.0029
+10 5.250 -0.0030
+20 4.470 -0.0026
+30 -3.900 0.0023
+40 -4.760 0.0027
+50 4.150 -0.0024
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Report No.: 1720509R-HPUSP49Vv00

D DEKRA

Product Module

Test Item Frequency Stability Under Temperature & Voltage Variations

Test Mode Mode 11: WCDMA Band4_Link

Date of Test 2017/03/14 Test Site SR10-H
1752.6 MHz

Frequency Stability under Voltage

DC Voltage (V) Frequency Error Frequency Error(ppm)
4.2 -5.020 0.0029
3.7 -6.000 0.0034
3.4 -6.500 0.0037
Frequency Stability under Temperature
Temperature Frequency Error (Hz) Frequency Error (ppm)
-30 21.790 -0.0124
-20 29.160 -0.0166
-10 28.680 -0.0164
0 26.690 -0.0152
+10 22.050 -0.0126
+20 -5.960 0.0034
+30 6.490 -0.0037
+40 -8.660 0.0049
+50 -13.780 0.0079
The End
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